DA
: EME-X-DMW
DAESAN DEC.2022

ELECTRIC CHAIN HOIST

INSTRUCTION MANUAL

for
Installation / Operation / Maintenance / Parts

Serial Number :

AWARNING

This equipment should not be installed, operated or maintained by any person who has not read all the
contents of these instructions. Failure to read and comply with these instructions or any one of the

limitations noted herein can result in serious bodily injury or death, and/or property damage.
CAUTION: “To Reduce the Risk of Electric shock or Injury, Use Indoors Only”

There are no other warranties which extend beyond the description on the Order Acknowledgement and as
it may apply to the specifications provided in this publication. The IMPLIED WARRANTIES OF
MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE ARE EXCLUDED. DAESAN shall in
no event be liable for any special, direct, indirect incidental or consequential damages to anyone beyond
the cost of replacement of the goods sold hereby.

* Specifications are subject to change without prior notice for improvement - Product drawings / images / parts are
representative only and are subject to change for improvement

o






Table of contents

Description Page

1. Features 7

1.1 Mechanism Group

1.2 Working Environment Data

1.3  Hook Suspension Series, Single speed / Dual Speed (VFD Control)
* Specification & Dimension (mm)

1.4  Motor Trolley Mounted Series, Single speed / Dual speed (VFD Control)
* Specification & Dimension (mm)

1.5 Low Headroom Chain Hoist (VFD Control)
* Specification & Dimension (mm)

2. General Description of Manual 15
2.1 Trolley Series and Classification of Electric Wiring

3. Safety Precautions 16

3.1 Warning and Caution
3.2 Name Plates and Labels on Products

4. Installation 19

4.1 Checking of Product
4.2 Installation process
4.2.1 Checking of Electricity
4.2.2 |Installation of “BOLT with Vent Hole”
4.2.3 Installation of Chain Container to Hoist Body
4.2.4 OQil Lubrication on Load Chain and into Chain Container
* Maximum Chain-Lift-Length, According to each Chain Container
4.2.5 Checking Load Chain after Installation
4.2.6 Incorrect Phase Checking (by exchanging one of three black lines)
4.3 Installation of the Motorized Trolley Mounted Series
4.3.1 How to Install Trolley on the Runway |-Beam
* Parts to Adjust I-Beam Width
* How to Set Up the I-Beam Width of Motorized Trolley
* Applied Collar Numbers for Each Trolley Capacity on |-Beam
4.3.2 How to Connect Electric Power Source (‘CIS” customer installation scope under customer responsibility)
44 |Initial Start-Up

5. Precautions during Operation 28

6. Maintenance and Servicing 30

6.1 Electrical Connection

6.2  Chain Stopper in the Chain Container

6.3  Chain Stopper Spring

6.4  Load Chain

6.5 Measurement of Wear and Replacement of the Load Chain

6.5.1 Checking Chain Alignment (the welded part outward from the center)
6.6 Hook

6.6.1 Measurement of Wear on the Hook (mm)

6.6.2 Chain Anchorage bolt on multiple chain fall (Model : 2W, 3W, 5W, 7.5W)
6.7 Load Sheave and Chain Guide

6.8  Dual Brake System (electric magnetic)

6.8.1 Replacement of Brake Linings

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 1



Electric Chain Hoist

10.

11.

6.9 Motor

6.9.1 Motor Rating of Hoist and Trolley

6.10 Double Action Over-winding Limiter (built-in Inside)

6.11 Fuse sets

6.12 Push Button Pendant Switch — installed with Emergency stop button

6.13 Overload Alert Sound Limiter (Protector) Audible “beeping’ Sound(Optional device)
6.13.1 Features

6.13.2 How to arrange “Mode Setting”

6.13.3 Assembling Figure

Preventive Maintenance

7.1 Recommended Periodic Maintenance and Inspection Table
7.2 Lubrication

7.3  Recommended Technical Support for Various Spare Parts
7.4  Troubleshooting

Inverter (Power Flex 523 Adjustable Frequency AC Drive)

8.1 Operating Hoist (Dual speed)

8.2  Motorized Trolley Traversing (Dual Speed)
8.3  Push Button Control for Inverter Hoist
8.4  Trial Operation

8.5 Inverter Parameter Settings

8.6 Inverter Setting and Control

8.6.1 Display and Control Keys

8.6.2 Viewing and Editing Parameters

8.7  Trouble Shooting

8.8 Prevent Leakage Current & Noise Effect
8.8.1 Prevent Leakage Current problem

8.8.2 Prevent Noise Effect Problem

8.9 Maintenance and Inspection

Lug Mount Plain Trolley Kit (Option)
9.1 How to Install Lug Mount Plain Trolley on the Runway |-Beam

Parts Illlustrations

10.1  Exploded View of Chain hoist Parts

10.2 Exploded View of Motor Trolley Parts

10.3 Exploded View of Hook Mounted Chain Hoist Parts for 7.5ton Capacity only
10.4 Exploded View of Trolley Mounted Chain Hoist Parts for 7.5ton Capacity only
10.5 Exploded View of Hook Mounted Chain Hoist Parts for 10ton Capacity only
10.6 Exploded View of Trolley Mounted Chain Hoist Parts for 10ton Capacity only
10.7 Exploded View of Hook Mounted Chain hoist Parts for 15ton Capacity only
10.8 Exploded View of Trolley Mounted Chain Hoist Parts for 15ton Capacity only
10.9 Exploded View of Hook Mounted Chain Hoist Parts for 20ton Capacity only
10.10 Exploded View of Trolley Mounted Chain Hoist Parts for 20ton Capacity only
10.11 Exploded View of 3 & 5ton Low Headroom Hoist (Load Block)

10.12 Exploded View of Lug Mount Trolley Kit 1,2,3,5 ton Capacity

10.13 Exploded View of Assembled Parts

10.14 PART LIST

Electric Wiring Diagram

2

| INSTRUCTION MANUAL

46

49

59

60

92

NOTICE

TO ORDER PARTS : Provide part number, part description, quantity required, and Product Number or

Serial Number of Hoist.

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 3



Electric Chain Hoist

SAFETY ALERT SYMBOL &

The Safety Alert Symbol is used in this manual to indicate hazards and to alert the reader to information
that should be known, understood, and followed in order to avoid DEATH or SERIOUS INJURY.

Read and understand this manual before using the hoist.

Important issues to remember during operation are provided at the hoist control stations, at various
locations on the hoist and in this manual by DANGER, WARNING, or CAUTION instructions or placards.
That alert personnel to potential hazards, proper operation, load limitations, and more.

Indicates an imminently hazardous situation which, if not avoided,

ADANGER will result in death or serious injury.
Indicates a potentially hazardous situation which, if not avoided,
AWARNING could result in death or serious injury.

Indicates a potentially hazardous situation which, if not avoided,
ACAUTION A -
may result in minor or moderate injury. It may also be used to alert

ACAUTION

These general instructions deal with the normal installation, operation, and maintenance situations
encountered with the equipment described herein. The instructions should not be interpreted to anticipate
every possible contingency or to anticipate the final system, crane, or configuration that uses this
equipment

This manual includes instructions and parts information for a variety of hoist types. Therefore, all
instructions and parts information may not apply to any one type or size of specific hoist. Disregard those
portions of the instructions that do not apply.

Record hoist serial number on the front cover of this manual for identification and future reference to
avoid referring to the wrong manual for information or instructions on installation, operation, maintenance,
or parts.

Use only the authorized replacement parts in the service and maintenance of this hoist.

AWARNING

Equipment described herein is not designed for and should not be used for lifting, supporting, or
transporting humans.

Equipment described herein should not be used in conjunction with other equipment unless necessary
and/or required safety devices applicable to the system or application are installed by the system
designer, system manufacturer, crane manufacturer, installer, or user.

Modifications to upgrade, rerate, or otherwise alter this equipment shall be authorized only by the original
equipment manufacturer or qualified professional engineer.

Equipment described herein may be used in the design and manufacture of cranes or monorails.
Additional equipment or devices may be required for the crane or monorail to comply with applicable
crane design and safety standards.

The System designer, system manufacturer, crane designer, crane manufacturer, installer, or user is
responsible to assure that the installation and associated wiring of these electrical components is in
compliance with the electrical standard of the applied country.

Failure to read and comply with any one of the limitations noted herein can result in serious bodily injury
or death, and/or property damage.

ADANGER

HAZARDOUS VOLTAGES ARE PRESENT IN THE CONTROL BOX, OTHER ELECTRICAL
COMPONENTS, AND CONNECTIONS BETWEEN THESE COMPONENTS

Before performing ANY mechanical or electrical maintenance on the equipment, de-energize (disconnect)
the main switch supplying power to the equipment; and lock and tag the main switch in the de-energized
position.

4 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 5



Electric Chain Hoist

1. Features

ADANGER

Do not operate the equipment without control enclosure cover or covers in place.

Only trained and competent personnel should inspect and repair this equipment

NOTICE

This manual contains information for safe operation of an overhead hoist. Taking precedence over any
specific rule, however, is the most important rule of all - “USE COMMON SENSE”. Operation of an
overhead hoist involves more than operating the controls. The operator must consider and anticipate the
motions and actions will occur as a result of operating the controls.

If the hoist owner/user requires additional information, or if any information in the manual is not clear,
contact the manufacturer or the distributor of the hoist. Do not install, inspect, test, maintain, or operate
this hoist unless this information is fully understood.

When contacting manufacturer or the distributor of the hoist, always make reference to the serial number
of the hoist.

A regular schedule of inspection of the hoist should be established and records maintained.

AWARNING

Before installing, removing, inspecting, or performing any maintenance on a hoist, the main switch
shall be de-energized. Lock and tag the main switch in the de-energized. Follow other maintenance
procedures outlined in this manual

Additional WARNINGS are listed in various portions of this manual. Personnel shall read and follow these
WARNINGS. Failure to read and comply with these WARNINGS as well as other instructions or any
limitations noted in this manual could result in serious bodily injury or death, and/or property damage.

DAESAN heavy-duty hoists feature faster speeds and higher capacities than conventional hoists.
Workers in automotive plants, heavy equipment manufacturing, paper mills, and related rugged working
environments will experience dependability and versatility. Careful consideration has been given to
optimize performance.

All hoists are equipped with quality parts and mechanisms to provide proper lifting and traversing of

the load. Components undergo numerous tests and inspections, while our production processes meet
stringent quality requirements.

v' Brake System by electro-magnetic brake

v" Overload Alert Sound Limiter------------------ with “beep” sound when overloaded.

v' Double Action Over-winding Limiter---------- Preventing over-lifting or lowering of chain
v" Push Button Pendant Control Switch-------- with emergency stop button

1.1 Mechanism Group

DAESAN Electric Chain Hoists are allocated to mechanism groups in accordance with the following
regulations. Under the allowance of the following mechanism groups, the hoist should be operated and
should not exceed the nominal values. On each identification plate, the following is indicated.

Hook suspension chain hoist <3phase> : FEM 9.511 (Hoist = FEM 2m 40% ED)
Motor trolley mounted chain hoist <3phase> : FEM9.511(Hoist/Trolley = FEM2m / 1Bm 40%/25%ED)

e FEM Mechanism Group 9.511 (Rules for Design of Serial Lifting Equipment : Classification of Mechanism)

Mechanism group 1Bm 1Am 2m 3m 4m 5m
Light group Average operating period per day (h)
LiETo.so 2 2-4 4-8 8-16 16 -
Mgi'»ig G 1 2 2 e o0 "
e 0o oo " 4 e e
Ly ey 0.25 05 0.5-1 12 2-4 4-8

Cubic Mean Value (k) refers to percentage of W.L.L. (Working load limit). Ex: k = 0.63 means 63% of W.L.L.

6 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 7



Electric Chain Hoist

NOTICE 1.3 Hook Suspension Series, Single speed / Dual Speed (VFD Control)

* Specification

DAESAN electric chain hoists should be operated under the allowance of the above FEM determination.

. . ) . . . . (sin ';s:‘ ced) 1S 1.58 2W 25 258 38 3W 5W | 75W | 10W | 15W | 20W
The above mechanism group is valid for the entire period of operation, and for reasons of operational VODEL 9’ p
A A A EDSA
safety, hoists shall not be operated outside these recommendations. (Dual speed) 1s 55 | ow 25 255 35 w sw | 75w | tow | 15w | 20w
VFD Control
Capacity (WLL) ton 1 15 2 2 25 3 3 5 75 10 15 20
1.2Working Environment Data Chain falls 1 2 1 1 1 2 2 3 4 6 8
Standard lift m 4 5
v Ambient temperature from -20 °C to 40°C Pushbutton cord length | m 35 45
v’ Protection class : IP54 SS'F”,'SE"S 6.8082 | 86103 | 34/41 | 6.7/8.1 5.4/6.5 435515 | 275825 | 1821 | 275625 | 1821 | 1316
v/ Side pulling angle : max. 3 degrees Lifing speed (50/60hz) | ™
MDUAL o 64| 3002 | 14-32 | 2265 2765 1546 | 135625 | 09~21 | 135625 | 09~21 | 087
v Sound level : 80dB (A) SPEED i el N Bl e A A B e 16
Lifting motor kw 1.8 35 1.8 35 3.5X2
Voltage v 220/ 380/ 440 (request for special voltage)
Load chain (dia x pitch) | mm 71X21 | 95x286 | 7.1X21 11.2X34 9.5X28.6 11.2X34
AWAR N | N G DSA 72 18 85 121 127 147 167 274 407 796 901
Net weight kg
EDSA 74 120 87 123 129 149 169 276 411 800 905
Weight for ki 13 26 24 2.86 412 | 552 | 818 | 1084 | 1616 | 2148
DAESAN electric chain hoists are designed for indoor use. For outdoor use, the hoist shall be located additional 1m lift g ' ' ' ' ' ' ' ' ' '

IEIE7 el 1D EESTE fEhpreel @R ion. D epereier Sl/A-L WLL (working load limit) : All units tested at 125% of the rated capacity.

v NOT expose the hoist to rain or condensation Longer lifts affect the chain container size. Please contact the factory or the authorized distributor.
v NOT store the hoist in a humid place

v" COVER the hoist or MOVE it back under roof after use, when it is used outdoors
v" HANG the hoist on a suitable beam or crane or from the ceiling

ACAUTION

If the above normal operation conditions are exceeded, or the electric hoist is operated often under
adverse conditions, the information in the operating instructions must be adapted accordingly. In this
case the manufacturer is to be consulted.

8 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 9



Electric Chain Hoist

* Dimension (mm) 1.4 Motor Trolley Mounted Series, Single speed / Dual speed (VFD Control)
DSA (Single speed) | 1S 158 2w 25 255 3s 3w 5W | 75W | 10W | 15W | 20w * Specification
MODEL
EDf;:[()Dgszx"d) 18 158 | 2w 28 258 3s 3w 5W | 75W | 10W | 15W | 20w
(sin DSM ce) | 1S | 155 | 2W | 25 | 255 | 35 | 3w | sw | 75w '3735”\,'\? 10w Y 15W | 20W
SINGLE 572 671 572 671 716 764 806 gle sp :
A MODEL .
DUAL 652 | 738 | 652 738 760 | 898 | 940 (Dualspeed) | 1S | 155 2w | 25 | 255 | 35 | 3w | 5w | 75w |EDoNS | qow i 15W | 20W
VFD Control :
380 449 470
B 307 358 307 358 Capacity (WLL) | ton 1 15 2 25 3 5 75 10 15 | 20
380 449 470 Chain falls 1 2 1 2 3 4 6 8
SINGLE 274 313 274 313 380 449 470 Standard fif m 4 5
c
DUAL 345 380 345 380 380 449 470 Pushbution cord | _ . i5
. length ’ ’
:E/'\\"L')";{'g'gm D 300 | 370 | 300 370 5% | 1032 1152 o pyeen
Lifing speed SINGLE |6.8/82| 2% |34/4.1)6.7/8.1 54065 ' ' 1.8/2.1 2.75/3.25 18021 | 13116
D2 357 430 357 430 NIA ooy |mimin 10.3 /515 | 1825
e 70 198 219 198 258 073 225 18 126 DUAL |22-64 |3.0~92|1.1~32(22~65  27~65  |15-46 135325  0.9~2.1 1.35~3.25 0.9~2.1/0.67~16
, SINGLE 12115 1114 8.310 1114 8.310 8.3110
F 130 172 82 172 12 102 213 418 426 Trav‘;rosl'gghs”eed
(50/60hz) DUAL 5.2~15.2 3.3~10 52~152 3.3~10 3.3~10
M 35 535 60 70 90 120 Liingmotor | kw 18 | 35 | 18 | 35 3.5%2
H 566 715 805 755 775 945 1060 1440 1790 Traversing motor | kw 04 0.75 | 0.75x2
L 405 483 490 483 490 560 580 740 822 933 Voltage \ 220/380/440 (request for special voltage)
Loadchain | 7.1X21 | asxess | 7.1X21 11.2X34 05286 11.2X34
(dia x pitch)
Single Chain-fall Double Chain-fall Three Chain-fall Net weight kg DSM | 105 | 162 | 128 | 169 201 21 | 254 518 657 1066 | 1171
o0 EDSM, | 109 | 166 | 132 | 173 205 25 | 258 522 663 1074 | 1179
— R | Beam flange width| mm 75~125 100~150 125~175 150~190| 175~190
K 1& |Beammin, | 800 1000 1800 | N/A | 2000 | N/A 2000 NA | NA
curve radius
b - 1
I (I Weight for
gﬁ ;H Ew = additinn it | 138 | 224 | 248 294 42 | 56 8.26 10.92 16.24 | 2156
il
< 1 I . . . . .
: ; WLL (working load limit) : All units tested at 125% of the rated capacity.
Z Longer lifts affect the chain container size. Please contact the factory or the authorized distributor.
!
Four Chain-fall
D
E F
1 |
10 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 11



Electric Chain Hoist

* Dimension (mm) 1.5Low Headroom Chain Hoist (VFD Control)
DSM DSMS DSMS . g .
et (Single speed) 18 1.58 2w 2S 2.58 3s 3w 5W 7.5W 75W 10W 10W 15W 20W * SpeCIflcatlon
EDSM (Dualspeed) | 45 | 155 | 2w | 25 | 255 38 | 3w | 5w | 75w EDSMS| 4oy EDSMS | 5y | 20w
VFD Control 7.5W 10w SINGLE
A SINGLE | 498+2B 527+2B 552+2B 585+2B 643+2B | 585+2B | 643+2B | 664+2B | 689+2B SPEED Rl il sles || Dehlbad | DEhles | el | - iy | LR i)
DUAL | 588+2B 617+2B 642+2B 675+2B 733+2B | 675+2B | 733+2B | 754+2B | 779+2B MODEL DUAL
EDSHM-1S | EDSHM-1.5S | EDSHM-2W | EDSHM-2S | EDSHM-2.5S | EDSHM-3S | EDSHM-3W | EDSHM-5W
B 290+B 304+B 328+B 343+B 386+B | 343+B | 386+B |396.5+B| 409+B SPEED(VFD)
. SINGLE | 208+B 223+B 224+B 242+B 257+B | 242+B | 257+B |267.5+B| 280+B Capacity ton 1 15 2 2 25 3 3 5
DUAL | 298+B 313+B 314+B 332+B 347+B | 322+4B | 347+B |357.5+B| 370+B e o ] ] ) 1 ] ] ) )
SINGLE 358 378 | 4025
D 170 | 198 | 219 198 258 | 273 N/A Standard lift m 4 5
DUAL 380 445 | 473
SINGLE 358 378 4025 Push button cord m 35 45
E 130 | 172 82 172 112 102 N/A
DUAL 380 445 | 473 SINGLE SPEED |  6.8/8.2 8.6/10.3 3.4/4.1 6.7/8.1 54/6.5 435515 | 2.75/325
Lifting speed(50/60hz)  m/min
E2 60 56 N/A DUAL SPEED 2.2~6.4 3.0~9.2 11~32 22~6.5 2.7~6.5 1.5~4.6 1.35~3.25
F 298 315 360 410 | 860 | 530 | 1300 | NA 1416 SINGLE SPEED 1215 "
G 110 126 140 156 N/A 1098 | 824 1095 Traversing speed(50/60hz) m/min
[ 307 | 358 | 307 358 850 | 530 1070 SRR 52-152
; 274 313 274 313 N/A Hoist motor output kw 1.8 ‘ 35 ‘ 1.8 ‘ 35
m B Calculation 345 380 345 380 N/A Trolley motor output kw 04 ‘ 0.75
B =12 (-Beam) 165 161 156 160 185 | 160 184
Load chain (diax pitch) ~ mm 7.1X21 9.5X28.6 ‘ 7.1X21 ‘ 11.2X34 ‘ 9.5X28.6 11.2X34
- mini M 35 535 60 70 90 120
. E ”;'”'m”m I-beam applied width mm 75125 100-150 125-175
eadroom H 593 | 700 | 782 | 738 762 934 | 1062 | 1360 | 1245 | 1240 | 1267 1500
L 405 | 460 | 477 | 460 465 5% | 595 | 587 | 575 | 648 | 643 617 e NA
Weight kg 1.38 ‘ 22 ‘ 248 ‘ 2.94 ‘ 42 56
Single Chain-fall Double Chain-fall Three Chain-fall
A
B " C
=
\
J
Six&Eight Chain-fal
;
- A S 8 5 c
1 = ik
D E
12 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 13



Electric Chain Hoist

* Dimension (mm) 2. General Description of Manual

The product is supplied together with the manual that is important to keep readily accessible

?F',‘SE'-IE DSHM-1S | DSHM-1.55 | DSHM-2W | DSHM-2S | DSHM-25S | DSHM-3§ | DSHM-3W | DSHM-5W
MODEL S v" During installation or set-up
S&ﬁﬁ;’ EDSHM- | EDSHM-1.5S | EDSHM-2W | EDSHM-2S | EDSHM-2.5S | EDSHM-3S | EDSHM-3W | EDSHM-5W v For training operators & the maintenance of the equipment
A 280 864 508 864 839 907 v For “Safety Precautions” & Operation instructions
B 254+B 268/304+B 328+B 343+B
E1eE S 1B o42+B 2.1Trolley Series and Classification of Electric Wiring

¢ 208+B 311+B 274+B 202+8 DAESAN trolleys are designed to form an integral hoist/trolley combination, keeping the load equally
D 307 358 307 358 distributed for easy traversing and long life.

B = 112 x (HBeam width (mm) . 274 313 274 313 Hook suspension trolleys are available as push/pull and hand-geared versions. A lug mounted push/pull

o 345 380 345 380 trolley is also available for easy mounting to the hoist by removing the top hook and bolting in the supplied
G 200 167 229 251 191 208 lug connector.
" 4 il - 48 490 00 60 Motor Trolley Geared Trolley Lug Mount Plain Trolley Kit
| 505 556 510 556 558 565
J 2% 30 35 435
M 3 535 60 70 == Aoz

B C A B C
| ——|
i | oo - ’ C%J
O b ~ R 2
e Fe
@ _ { .

o

]S

—

Ess————f
d

Plain Trolley Hoist
Geared Trolley hoist

Plain Trolley Crane-mounted
Geared Trolley Crane-mounted

DW Saddle Notor

14 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE



Electric Chain Hoist

3. Safety Precautions ACAUTION

3.1 Warning and Caution

The Safety Alert Symbol is used in this manual to indicate hazards and to alert the reader to information Read and understand this manual before using the hoist. Taking precedence over any specific rule,
that should be known, understood, and followed in order to avoid SERIOUS BODILY INJURY OR DEATH however, is the most important rule of all : “USE COMMON SENSE”
and/or PROPERTY DAMAGE.

It is the responsibility of the owner / user to

AWARN'NG 1) Install, inspect, test, maintain, and operate the hoist in accordance with the instruction manual

furnished by the manufacturer of the hoist..
2) Train and designate hoist operators, and

WARNING symbol indicates a potentially hazardous situation, which, if not avoided, could result in death 3) Train and designate hoist inspector / maintenance personnel
or serious injury. To avoid such a potentially hazardous situation, THE OPERATOR SHALL

* NOT operate a damaged, malfunctioning or unusually performing hoist.

* NOT operate the hoist until you have thoroughly read and understand the manual.

* NOT operate a hoist which has been modified without the manufacturer’s approval.

* NOT lift more than rated load for the hoist.

* NOT use hoist with twisted, kinked, damaged, or worn load chain.

* NOT use the hoist to lift, support, or transport people, nor lift or transport loads over or near people
* NOT operate unless load is centered under hoist.

NOT attempt to lengthen the load chain or repair damaged load chain.

Protect the hoist’s load chain from weld splatter or other damaging contaminants.

NOT operate hoist when it is difficult to form a straight line form hook to hook in the direction of
loading.

* NOT use load chain as a sling, or wrap chain around the load.

* NOT apply the load to the tip of the hook or to the hook latch

* NOT apply load unless load chain is properly seated in the chain sheave pockets.

* NOT apply load if bearing prevents equal loading on all load supporting chains.

* NOT operate beyond the limits of the load chain travel.

* NOT leave load supported by the hoist unattended unless specific precautions have been taken.
* NOT allow the load chain or hook to be used as an electrical or welding ground.

* NOT allow the load chain or hook to be touched by a live welding electrode.

NOT remove or obscure the warnings on the hoist.

NOT operate a hoist on which the safety placards or decals are missing or illegible.

NOT operate a hoist unless it has been securely attached to a suitable support.

NOT operate a hoist unless load slings or other approved single attachments are properly sized and
seated in the hook saddle.

* Take up slack carefully — make sure load is balanced and load holding action is secure before
continuing

Shut down a hoist that malfunctions or performs unusually and report such malfunction.

* Make sure hoist limit switches function properly.

* Warn personnel of an approaching load.

16 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 17



Electric Chain Hoist

3.2Name Plates and Labels on Products 4. Installation
All labels and name plate shall be attached on the products at the same position where they were originally Each complete electric chain hoist is load tested at the factory at 125% of the nameplate-rated capacity.
attached. Do not allow the labels and name plate to become obstructed or defaced. The service life of the hoist depends on the way it is installed.
<Example of MODEL NO. DSM-3W> Always keep this manual near the hoist. Available to the operator and the person in charge of maintenance.

Make sure that all safety rules are followed.

3Ph-50/60Hz Rating 30min. Insulation class:F pA 5 -
. Voltage |Current| RPM | Output CE IES z:g;\l:lzg?:émc. )DAESA" 4_1 Checklng of Product
208V | 4.8A N
20V | 44 | 1150 | 10HP Roved logd (5L : TON ; i i i i
wov | 1a (73 Taversma Spesd:  mfein 1. Check the product if there is any damage or deformation during the transprotation.
MADE IN KOREA I-beam  75-125mm [] I-beam min. 800 mm []
B ookt B i 2. Check the specification of the hoist you purchase as listed below.
Serial No. | — m‘m S
a. Model no.
b. Rated capacity (ton)
c. Lifting length of load chain (feet or meter)
d. Power supply
3Ph-50/60Hz Rating 30min. Insulation class:F
. [[Voltage [curent] RPW_| Output | e. Push button pendant assembly (2 button, 4 button, or 6 button)
208V 17.2A )
20 | tsea | 1m0 | 46 f. Specially ordered optional items
460 | 7.9A =) LUBRICATION
vaz) POINT ——> g. Beam width for trolley installation

Store the hoist in its normal operating position withtout load, away from aggressive atmospheres such as
dust or humidity. Make sure that the hoist is always clean and protected from corrosion and is lubricated.

4.2 Installation process

Follow other maintenance procedures outlined in this manual.

6 1. Handle the hoist by its structure, or by the devices provided for this purpose, or in its original packing.
] 2. Review the nameplate and warning tags attached to the unit before the installation is started.
3. The hoist should be installed by the technician with the necessary competence.
6 4. Check that the voltage is in accordance with both the hoist and the voltage at the jobsite
(220V, 380V, 440V)
5. Make sure that the hoist attaching structure is rigid

6. Make sure that the safety rules are followed for harness, clearance of work areas, posting of
instructions to be followed in the area.

18 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 19



Electric Chain Hoist

4.2.1 Checking of Electricity

AWARNING

Before installing, removing, inspection, or performing any maintenance on the hoist, the main switch shall
be de-energized and locked out and tagged out.
Do not use this equipment in hazardous locations.

* The electric chain hoists shall be connected to an earth ground.

* Lock-out and tag-out the main disconnect switch, in the de-energized position, before performing any
service on the hoist.

* The customer must supply the power supply cable, the fuses and the main disconnect switch.

* Check that the supply voltage is the same as the nameplate voltage on the hoist.

* Check that the voltage does not vary by more than £10% from the nominal value.

* Do not use conductors smaller than those listed in the manual, to supply power to the hoist.

* Never bypass limit switches, remove limit switch stops, or otherwise defeat limit switch devices.

20 | INSTRUCTION MANUAL

42.2

Installation of “BOLT with Vent Hole”
DAESAN electric chain hosts are shipped with a “Bolt without Hole” (Solid Bolt) to prevent the possiblity of

oil leaking during the trsportation of the product.

When the temperature of the gear assembly goes up with continued operation, the “Bolt with Vent Hole”
(Vent Bolt) relieves the pressure in the gear assembly caused by the increase in temperature.

Replacement of Solid Bolt with Vent Bo

AWARNING

It

On the hoist, the Solid Bolt is located at the lubrication point.
Before the installation of the hoist the customer shall change
the bolt from “BEFORE” installation” to “AFTER installation”
as shown below.

The Vent Bolt functions as the air ventilation device to
relieve pressure created by the increase in temperature
from operation of the gearing. It helps prevent damage to
the seal packing from high pressure. If NOT changed to “Vent
Bolt”, a possible hazardous condition can result due to the
high pressure in the gear assembly.

“BEFORE installation”

As shipped, the hoist has a Solid Bolt at the lubrication point
to prevent the possibility of oil leaking due to movement in
transportation.

“AFTER installation”

With Vent Bolt

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 21



Electric Chain Hoist

4.2.3 Installation of Chain Container to Hoist Body Il Chain Container (Chain Box)

4.2.4 Oil Lubrication on Load Chain and into Chain Container

Please lubricate the load chain, using the plastic oil bottle which is included with the hoist.

NOTICE

Oil Lubrication into After installing the hoist, the oil shall be placed onto the chain and into the
Chain Container chain container (chain bag) before startup.

e |f the load chain is used when it’s dry, abrasion and noise will result.

e Depending on the oil lubrication, the life of the load chain can vary up
to 10 times compared to non-oiled load chain.

e |If the load chain is used without oil lubrication before startup, the
manufacturer will not be held responsible for possible damage to the
load chain.

* How to Install Chain Container

1) Insert the load chain into the chain container.

2) Place the container support chain on “Chain box support pin” of Chain Container to secure the
container.

3) Insert “Chain box support pin” and lock both ends with the “R pin”

4) Line up chains strait so as not to be twisted. * Maximum Chain'Lift'Length, According to each Chain Container

5) Place the remaining container support chain on the Chain box stay bolt Longer lifts affect the chain container size. When exceeding the maximum lift specified for a Chain
container, it is strictly proihibited to operate the hoist. For a larger size chain container for longer lifts,

please contact the factory or authorized dealer for the Steel Chain Container.

Gear or motor side plate (9.5mm x
; Applied Load Chain : Dia x Pitch (7.1mm x 21.0mm) Zé 6mm) (11.2mm x 34.0mm)

Plain washer

Hex nut
Capacity 1ton 2ton 3ton 2ton 3ton 5ton 7.5ton 10ton 15ton 20ton
R pin (chain-fall reeving) (1fall) (2fall) (2fall) (1fall) (1fall) (2fall) (3fall) (4fall) (6fall) (8fall)
. . PCCA 15MLift | 8MLit | 4MLit | 6MLit | 6MLif 3M Lift N/A
Chain box support pin Plastic chain container
e th P PCCB 4OMLift | 20MLift | 12MLift | 18MLift | 18MLit | OMLit | 6MLift N/A
the pi icient
are the pin sufliciently Without scet N/A 18MLft | 28MLift | 28MLift | 14MLit N/A
chain SCC1-1 50MLift | 25M Lift N/A
container N/A
support SCC2-1 S2MLift | 41MLift N/A
Chain bag suspender . SCC3 N/A N/A 20MLift | 30MLft | 30MLift | 15MLift | 1OMLit | 15MLift N/A
Séﬁﬁ't:lzi'r” scc4 112MLift | 56MLift | 31MLit | 50MLift | 50MLit | 25MLift | 17MLit | 25M Lift

Withtc_hain sccs 154MLift | 77MLit | SOMLit | 8OMLift | SOMLift | 4OMLift | 26MLift | 40M Lift
container

T I support SCC6 60M Lift 99M Lift 99M Lift 50M Lift 33M Lift 50M Lift
‘ i
m \ i all | SCC10 N/A 8M Lift 6M Lift
- N/A N/A
SCC11 20M Lift 15M Lift

COTTER PIN
CHAIN BOX
STAY BOLT AWARNING

Do not attempt to store more quantity of chain in chain container than that specified in the table.
When containing more than the maximum specified quantity, it may result in serious damage to hoist

CHAIN BOX
SUPPORT PIN

[2-1] and hazardous conditions to the operator and nearby people or goods.
For the hoist with double chain-falls, the chain container should be installed with the unloaded load
chain projecting by about 50cm. When the chain container is pushed to the sides by the loads, the
load chain may gush out or may not smoothly go through the chain hoist body, posing a danger.
22 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 23



Electric Chain Hoist

4.2.5 Checking Load Chain after Installation 4.3 Installation of the Motorized Trolley Mounted Series

ACAUTION 4.3.1 How to Install Trolley on the Runway I-Beam

For Trolley, there are Three types : Motorized trolley, Plain trolley, Geared trolley

* Before start-up, the operator shall check the load chain. First, check the difference between beam flange width and guide roller spacing.

If it is twisted, it shall not be used until the twist is removed
and the chain is straight in line.

* For double chain-falls, a capsized load chain shall not be
used. When capsized, the operator shall turn over the bottom
hook assembly as shown in the figure. If not, it will cause
serious damage to the product.

* On load chain, oil lubrication shall be made with the oil
bottle which is included with the hoist. When dry chain with no lubrication is used, it will cause
shortened life of the load chain and a possible breakage of the load chain during operation,
resulting in damage to the product and/or a hazardous condition to the operator and nearby
people or goods.

* Parts to Adjust I-Beam Width

035. Shaft
036A. Adjusting Collar

038. Cotter Pin
039. Stopper Pin
171. Connector

* How to Set Up the I-Beam Width of Motorized Trolley
4.2.6 Incorrect Phase Checking (by exchanging one of three black lines)

After installation, the operator shall check UP/DOWN motions by pressing the Push Button Pendant Switch n J
If hoist does not operate in the proper UP/DOWN direction, it indicates incorrect phasing of input power ﬂ:H H—E ﬂ:H . LW ] Lﬂ H
supply lines. - | E } . =i = q%ﬁﬂ_ } "éﬁqﬂyx
= L] Nd] = L L w=n01 01N
NOTICE ) ) ) ) ) )
Process @ @) ® @ ®

Before operation under load, operator shall check hoist operation with push button control. If the
hoist operates in the opposite direction of the push button control, phasing of input power supply line
is incorrect.

Motorized trolley can be used on I-Beams different in width only by inserting adjusting collars
(O pcs to 6pcs.)

In this case. reverse TWO of the THREE power supply phase lines as illustrated. @ Pull out both "039. Stopper Pin” and “036A. Adjusting Collar”
@ Widen TROLLEY up to the maximum width by pulling out “035. Shaft”
@ In accordance with the following I-Beam width instruction, please insert the applied number of collars
/ \ and washers at the right end and push the trolley to the direction of arrow mark.
& 5 PONER SHITER @ Insert TROLLEY on I-Beam.
o] 353*5 s %%4 ® Locate “171. Connector” on the center and line up “036A. Adjusting Collar” by setting the same number
‘ L’E 7 L POWER CABLE of collars and washers at both ends.
—
24 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 25



Electric Chain Hoist

* Applied Collar Numbers for Each Trolley Capacity on I-Beam

Each collar width per pcs : 12.5mm

| Beam width (mm) | 1ton 1.5ton 2ton 2.5ton 3ton 5ton 7.5ton | 10ton | 15ton | 20ton
75mm 0 pcs N/A N/A N/A N/A N/A N/A N/A N/A N/A
100mm 2 pcs 0 pcs 0 pcs 0 pcs 0 pcs N/A N/A N/A N/A N/A
125mm 4 pcs 2 pcs 2 pcs 2 pcs 2 pcs 0 pcs 0 pcs 0 pcs N/A N/A
150mm N/A 4 pcs 4 pcs 4 pcs 4 pcs 2 pcs 2 pcs 2 pcs 2 pcs N/A
175mm N/A N/A N/A N/A N/A 4 pcs 4 pcs 4 pcs 4 pcs 0 pcs
190mm N/A N/A N/A N/A N/A N/A N/A 6 pcs 6 pcs 2 pcs

For beam flange widths other than indicated, distribute collars and washers equally on left side and right
side so that the total clearance between beam flange and trolley side guide rollers is no less than 1mm

and no more than 5mm. A difference of one washer between left side and right side is permissible.
No difference in quantity of collars between left side and right side is permissible.

AWARNING

RIGHT installation: Fit both sides of the connector with the same number of adjusting collars.

WRONG installation: It can result in serious accidents.

RIGHT Installation

26 | INSTRUCTION MANUAL

(A) Without collars, the setting of connector become loose and not secure

WRONG Installation

(B) With one-sided setting of collars, it shall result in the un-balanced

trolley installation.

AWARNING

(Customer scope for installation)

. Customer is strongly recommended to install END STOP as this is the customer’s responsibility.

To prevent possible falling of trolley from the runway beam, the customer shall install END STOP as follows.

@ Stop

Runway beam
LI At

i

4

Runway beam #

For trolley limit switches used as a safety device, they shall be installed in parallel with I-Beam at both ends to detect the
runway limit of the end of trolley travel. Please refer to the figure for proper installation.

4.3.2 How to Connect Electric Power Source (“Cis”: customer installation scope under customer responsibility)

@® In parallel with I-Beam, install the power cable to optimize the trolley movement.

@ With each interval of 1.5meter, the cable wheel shall be installed.

@® The minimum allowable curve radius of I-Beam differs with each rated load of hoist.

Please refer to the specification of hoist in manual article no. 1.4 Motor Trolley Mounted Series, single
speed.

4. 41nitial Start-Up

Once these checks have been completed, proceed as follows (be ready to press the emergency stop
button at all times)

1.
2.

Start operating the hoist without a load

Check, when not under load, that the movement of the hook corresponds to the direction of the
arrows on the pushbutton station.

Check the oeration of the hoist limit switch: operate the hoist, without a load, until it reaches the
upper and lower hook positions and let the limiter slip briefly.

Check the operation of the brake: lift up a nominal load and then lower it.

Perform a load test with £10% of the nominal load and static tests with +25% of the nominal load
on your installation equipped with our hoist.

The hoist which you have just purchased should only be used with a maximum load equal to the
hoist’s rated load. The length of its useful service life depends on the demands placed upon it the
average operating time, the number of start-stops and proper maintenance.

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 27



Electric Chain Hoist

5. Precautions during Operation

Indicates a potentially hazardous situation, which, if not avoided, MAY result in minor or moderate injury.

ACAUTION

To avoid such a potentially hazardous situation, THE OPERATOR SHALL

1.
2.

© N OB

10.
11.
12.

13.
14.
15.
16.
17.

18.
19.
20.
21.
22.

Perform a daily inspection according to the instruction manual.

Inspect the load chain for any type of deformation or damage and check the load chain
lubrication.

Visually inspect hooks and hook latches for any type of deformation of throat opening, wear on
saddle or load bearing point, and twisting.

Report missing or illegible warning labels to the supervisor.

Not operate the hoist if any damage or malfunctions exist.

Know hand signals used for hoist operation as per instruction manual.

Always notify others when a load transport is about to begin.

Always make sure that the supporting structures are strong enough to support the weight of the
load and hoist.

Maintain firm footing or be otherwise secured when operating the hoist.

Check brake function by tensioning the hoist prior to each lift operation.

Use hook latches. Latches are to retain slings, chains, etc. under slack conditions only.

Place slings balanced on the bottom hook. Avoid “Improper” slinging cases shown below.

"IMPROPER" SLINGING CASES

/,_fk:».

/

NN

et
Make sure the hook latches are closed and not supporting any parts of the load.

Make sure the load is free to move and will clear all obstructions.

Avoid swinging the load or hook

Make sure hook travel is in the same direction as shown on the controls.

Inspect the hoist regularly, replace damaged or worn parts, and keep appropriate records of
maintenance.

Use only manufacturer’s recommended parts when repairing the unit.

Lubricate load chain per hoist manufacturer’s recommendations.

NOT use the hoist’s overload limiting clutch to measure load.

NOT use limit switches as routine operating stops. They are emergency devices only.

NOT allow your attention to be diverted from operating the hoist.

28 | INSTRUCTION MANUAL

23.

24.
25.
26.
27.

28.
29.

30.
31.
32.

33.
34.

35.

36.

37.
38.

NOT allow the hoist to be subjected to sharp contact with other hoists, structures, or objects
through misuse.

NOT adjust or repair the hoist unless qualified to perform such adjustments or repairs.

The hoist should be maintained regularly, following the instructions in this manual.

Keep the moving components clean and oiled as indicated in this manual.

Make sure that the limit switch stops are in place, and that all limit switches are functioning
properly.

Before operation, check that the load is correctly fastened and installed on the hook

When moving the load, make sure that it is sufficiently raised and distant from the surrounding
machines and other objects so as to avoid all obstacles during operation.

Make sure that the hoist is vertical to the load before moving it.

If manually moving the hoist, push the load.

Avoid rocking the load or the hook when using the traveling trolley or crane, by limiting the
starting and braking jerks.

Use the material under normal working conditions with ambient temperature, atmosphere.
Use only for indoor operation of hoist. For outdoor operation, provide adequate protection to
ensure a rainproof environment.

NOT operate the hoist if any damage or malfunctions exist; and SHALL report any damage or
malfunctions to the supervisor.

NOT operate the hoist if tagged-out

NOT lift, lower, or transport personnel by means of the hoist, hoist trolley, hoist hook, or load.
After installation - confirm load chain is well lubricated, not twisted and moves freely into the
chain container. This applies to the original installation and anytime the hoist is relocated.

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 29



Electric Chain Hoist

6. Maintenance and Servicing 6.2 Chain Stopper in the Chain Container

6.1 Electrical Connection The chain stopper for slack fall stop is a safety

component, not a functional onel. Make sure that
the stop is correctly fitted. The chain stopper of non-

o loaded side must be fixed 3cm (2nd link) from the
load chain end as shown in the left figure.

ACAUTION

(Customer responsible scope for installation)

Before removing the control box cover, check that the hoist power supply is disconnected and locked and
tagged.

At the time of product installation, check chain stopper bolts for tightness.

The customer must supply the power supply cable, the fuses and the main disconnect switch Check chain stopper monthly and tighten socket bolts if required

(Refer to the wiring diagram)

Check that the power supply voltage is correct for the hoist.

Check that the voltage does not vary by more than £10% from the nominal value.

Make sure that the main hoist power disconnect switch is de-energized.

Do not use conductors smaller than those listed in the manual to supply power to the hoist
Never bypass limit switches, remove limit switch stops, or otherwise defeat limit switches.

CHAIN ANCHORAGE BOLT SET

In order for the proper limit switch operation, the
upper chain stopper for 2 chain-falls of the load chain
(2W, 3W, 5W) should be fixed to 7th link chain from
the end of chain anchorage bolt

7 LINK

CHAIN STOPPER

30 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 31



Electric Chain Hoist

6.3 Chain Stopper Spring 6.4 Load Chain

For safe operation, the Chain Stopper Spring must be replaced when the free length "L” is short of the
dimension in the following table.

AWARNING

Check if the chain is twisted or not.
Never try to use the hoist when the load chains are entangled.

[l Standard “L” length

32 | INSTRUCTION MANUAL

yy el Chain fall Standard Replacement Pull the bottom hook to the normal vertical position before use.
(reeving) | “L” length required Never use the lifting chain as sling.
1T 1chain fall 145mm 130mm or less Never twist the lifting chain.
15T 1chain fall 170mm 160mm or less Do not bundle the chain into the chain bucket.
1chain fall 172 160 | Always keep the chain clean and oiled and check that it is in good condition every day.
L 2T chainfa mm mm oress Only a genuine, manufacturer’s chain may be used.
2chain fall 145mm 130mm or less
25T 1chain fall 172mm 160mm or less . . .
[ Specification of Load Chain
Y 3T 2 chain fall 170mm 160mm or less
5T 2 chain fall 172mm 160mm or less Load chain : diameter x pitchmm 71x21.0 9.5 x 28.6 11.2 x 34.0
25T > chain fal 172 160 | Class, Grade DAT, HE G80 RS
B Replacement required | chain a mm mm oriess Surface Hardness 520-620 HV10
101 4chainfall | 172mm 160mm or less Manuf. Test force min. KN 39.6 71 98.5
o WA A 15T Gchainfall | 172mm 160mm or less Breaking force min. KN 63.5 13 158
1|I..'. Y [ 'r'ld " '-J. i l.; i 20T 8 chain fall 172mm 160mm or less Stress at breaking force N/mm? 800 800 800
q il
'L,,u TAIAIRIEY E!“ Breaking elongation min. % 10 10 10
Working load limit, 1 fall kg 1000 1800 2500
Weight per meter kg 1.1 1.96 2.66
d 7.1 9.5 11.2
- p 21.0 28.6 34.0
Dimension (mm) W1 8.4 11.2 137
W2 23.6 31.3 37.8
G
p
C ¢ ) C ) C ) C ) C ) )
6.5 Measurement of Wear and Replacement of the Load Chain
Dimension of load chain : Dia x Pitch 7.1 x21.0mm 9.5 X 28.6mm 11.2 x 34.0mm
Minimum link diameter allowed (d) : 6.8 9.1 10.9
Maximum pitch allowed (p) : 21.6 294 35.0
Maximum gage length allowed (G) : (11links pitch measurement) 237.5 323.4 385.0

NOTES : For link diameter, when the wear has increased by more than 5% For pitch, when the wear has increased by more than 3%

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 33




Electric Chain Hoist

Check the load chain for deformation or cracks. In this case, the wear on the chain guide and load sheave 6.6 Hook
should also be checked and they should be replaced if necessary. If a single link is defective in any way
whatsoever, the chain must be replaced. If these limits are exceeded, the chain must must replaced 6.6.1 Measurement of Wear on the Hook (mm)
?mr.nediately. The gage dimer]si(.)n to be chec.ked shall be measured over 11 links from inside end of link to Standard Hook Dimension For Maintenance(Replacement required)
inside end of link (as shown in figure on previous page). Capacity *Maximum Throat | Minimum Depth= E
. . 2 B E s x Opening= Nx105% x 90%
To remove the chain for 1-fall chain:
1t 96 24 315 35 235 24.68 28.35
a. Remove the load from the hook. 1.5ton 144.0 30.0 43.0 53.5 39.5 41.48 38.7
b. Disassemble the hook block. 2ton 144.0 30.0 43.0 53.5 39.5 41.48 38.7
c. Lower the chain into the chain container. 2.5ton 168.5 35.0 49.0 60.0 45.0 47.25 4410
d. Remove the chain container and unscrew and remove the lower chain guide 3ton 168.5 35.0 49.0 60.0 45.0 47.25 4410
5ton 190.0 43.5 55.0 70.0 56.0 58.80 49.50
To remove the chain for 2-fall chain: 7.5ton 234.0 55.0 87.0 90.0 52.0 54.60 78.30
a. Raise the hook block to about 50cm from the hoist body. 10,15,20ton 323.0 80.0 1180 1200 85.0 89.25 106.20
b. Remove the chain bucket. For all models, it is used with the same size for both Top Hook and Bottom Hook.
c. Disassemble the fixed point of the chain.
d

6.5.1 Checking Chain Alignment (the welded part outward from the center)

(O Before installation, the welded part position should
be checked for safe operation. With the welded
part of chain links outward from load sheave or
hoist center, the load chain should be aligned
before installation. If not aligned correctly outward,
it can cause a hazardous condition.

Let the rest of the chain slide through the load sheave.
?/]T

B A

Welded part Check hooks for deformation or cracks. Hooks must be replaced if throat opening has increased by more

than 5%, or throat opening has any twist from plane of straight hook, or if depth at load bearing point has
\ worn more than 10% of original section dimension.

For the wear on the top hook and the load bottom hook, it shall be checked regularly. Measure the throat
opening. If the throat opening exceeds the maximum opening allowed, replace the hook. .Damaged safety
latches shall be replaced immediately. Measure the section dimension E. If this measurement is less than
the minimum allowed, replace the hook.

@ For the safe operation of load chain, make sure
that the bottom hook assembly is not upside down
or capsized. In this case, the operator shall restore
the chain to normal and make sure the welds on
the chain links are in alignment. DO NOT use the
hoist with twisted chain. For “Abnormal” case,
please turn the bottom hook assembly between

the chains to align the load chain. 6.6.2 Chain Anchorage bolt on multiple chain fall (Model : 2W, 3W, 5W, 7.5W) T

For multiple chain fall hoists, top & bottom hook assembly is fastened with chain e b
anchorage bolt. SR m

@ For the inspection of idler sheave of bottom hook
assembly, turn idler sheave by lifting the load
chain up and down as per the figure.

If any deformatikon is detected, it shall be replaced. Otherwise, the load chain

and the hook assembly can fall. e
$12 Anchorage bolt set @ - T

Pin that is bent or pressed is
to be replaced.

34 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 35



Electric Chain Hoist

6.7 Load Sheave and Chain Guide 6.8.1 Replacement of Brake Linings

Load Sheave ensures perfect positioning of the chain with 5 or 4 pockets for
better distribution of the load. Load chain is to be geometrically lined up in
accordance with the chain guide and load sheave.

Chain guide assures proper engagement of the chain on the load sheave and
minimize load chain wear. The chain guide also serves as the trip mechanism for
the upper and lower hook travel limit switch. When contacted by the hook travel
spring, the chain guide will actuate either the UP or DOWN travel limit switch and
stop hoisting motion.

Before diassembling motor brake, the electric power supply shall be turned off.

When the braking function is detected as “POOR” or “ABNORMAL”, the motor brake is to be checked.
The thickness of the Brake Disc assembly can be measured as per the picture on the right. According to
the following table of “Replacement Thickness of Brake Disc Assembly”, the replacement of disc assembly
shall be made when it is worn to the “To be Replaced” figures.

6.8 Dual Brake System (electric magnetic)

The hoist has both an electrically operated motor brake
and a mechanical load brake.
The electro-magnetic brake is

AR

2
= N N
)\

e Equipped with a D.C Solenoid which provides lower
electric consumption throughout the process of hoist

I Replacement of brake Disc Assembly

operation.
o Combined with the mechanical brake to constitute a 7N Chain Hoist Body Motor Trolley
complete dual brake system Product :
Motor brake Mechanical brake Motor brake
AW ARN I N G Part no. Brake disc ass'y Ratchet brake disc ass’y Brake disc ass'y
Recommended Daily Annually Dailly
Inspection period Standard thickness — To be Replaced Thickness
Before replacing brake lining, make sure electric power is turned off and load on the hook is removed. .
1ton (1chain-fall)
. 10mm — 9.2mm 14mm — 13.5mm
2ton (2chain-falls)
2ton(1chain-fall)
ACAUTION 3ton(2chain-falls)
5ton(2chain-falls) @ 114mm - 110mm
After replacing the brake lining, operate the hoist in the order of without load, with light load and with 7.5ton(3chain-falls) 10mm — 9.2mm 18mm — 17.5mm
rated load to check the brake function 10ton(4chain-falls)
15ton(6¢chain-falls)
20ton(8chain-falls)
36 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 37



Electric Chain Hoist

6.9 Motor 6.10 Double Action Over-winding Limiter (built-in Inside)

Heavy-duty Motor with Overheat Thermal Sensor This is the HOIST over-travel device.

High torque and heavy duty hoist motor with insulation class “F”. Frequent The limit switch works to interrupt the control cercuit.
operation is efficient with 30min rating

With the built-in thermal sensor, it automatically stops the operation to cool
down when the motor internal temperature exceeds 135 °C. AC rectifier
provides DC voltage for the motor brake.

Type of motor enclosure : TENV = ond [l Operation
] ] When both the load chain and chain stopper spring, assembled to chain box, reaches the maximum upper
6.9.1 Motor Rating of Hoist and Trolley or lower position, it contacts the chain guide.

Rated Current (A) Rotation automatically actuates limit and de-energizes either the raising or lowering circuit.

Motor | CaPacity,chain |y, 0 0w )(HP)

fall (reeving) 220V 330V 440V
6.11 Fuse sets
1ton, 1chain-fall 1.8kw .
' 9.2A 4.9A 4.2A These components are the safety devices.
2ton, 2chain-fall (2.4HP)

2ton, 1chain-fall

3ton, 2chain-fal 3.5kw

(4.7HP) 17A 9.1A 7.9A

Hoist motor 5ton, 2chain-fall

7.5ton, 3chain-fall
10ton, 4chain-fall
15ton, 6chain-fall 3.5kw(4.7HP)x2 17AX2 9.1Ax2 7.9Ax2
20ton, 8chain-fall

1ton, 1chain-fall

2ton, 2chain-fall 04w 3.3A 1.7A 15A Bl Control Transformer Fuses
(0.54HP) . o : :
2ton, 1chain-fall Primary and secondary fusing if the control transformer is provided.
3ton, 2chain-fall 0.75kw . . .
' 5.1A 2.5A 2.2A 6.12 Push Button Pendant Switch — installed with Emergency stop button
Trolley motor | 5ton, 2chain-fall (1.01HP)
: Rain-proof, IP64 protection, with 2,4 or 6 buttons, all models are equipped,
7.5ton, 3chain-fall . .

1 schainfal 0.75kw(1.01HP)x2 5.1Ax2 2.5Ax2 2.2Ax2 with Emergency Stop Function. , , ,
Oton, 4chain-fa Easy to operate and designed with 110VAC control voltage. It is compact m l ]
15ton, 6°hafn'fa” 0.75kw(1.01HP)x2 17A%2 19A%2 7 9AX2 to enable easy one-handed sure grip control. The push button cable is P ..t F
20ton, 8chain-fall provided with built-in strain relief to help prevent cable damage. EER : Ej
o)
Q

38 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 39



Electric Chain Hoist

6.13 Overload Alert Sound Limiter (Protector) Audible “beeping’ Sound(Optional

device)

When the hoist is overloaded with more than 110% of the rated load, it signals an

audible alert to the operator. When the alert “beeping” sounds, the Up-motion will ‘
not operate but the DOWN motion will operate so the overload can be lowered.

Il Description for the inside Panel of Overload alert Limiter (How to modify the setting figures)

MOD (mode)
A seL (selection)

UP (figure no. adjustment)
DOWN (figure no. adjustment)

|

|

q

S
Key legend Function
O LED(display) Indicates the running current of motor and the overload status.
|
ﬂ Is used for inputting or memorizing date. Mode key cannot be
g MOD(mode) controlled outside of the box. When using, open the plastic cover
and operate inside the box panel.
SEL(selection) Is for position selection of the required setting value or number.
AUP Both keys are used to change or check the setting value or Mode
YDOWN number.
Display
In case of operator’s manual control after the overload or motor _
RESET or the testing, the RESET key makes the reset of RELAY after Instruction
@ @ TRIP from overloading.
SateGuard “II:I” E::t Both keys are used for testing the operation of high or low speed. - I in DmiTkeR

“H” Test(Lower / Upward lifting test)

AWARNING

Do Not open the outer enclosure. The stored value of the overload limiter shall NOT be changed or v
modified by anyone other than the manufacturer or an authorized agent. The value inscribed on the Mode Display Instruction

“L” Test(Lower / Downward lifting test)

overload limiter is the optimal number and value for the hoist, changing this setting can cause equipment 4 @ Example of setting time & current
damage or personal injury. The manufacturer is not responsible for damage, injury, or death resulting
. : - . ) indleation afier  Setting function for Setting function for  Satting funstion for
from unauthorized tampering with this device. DOWREINO0 eup SOROSEITSS IR ool e i
The outer enclosure of the overload limiter is sealed by the manufacturer to ensure the alert warning L @J “‘iﬁﬂ 5.§| - !@ﬂ gﬁ[ _ krﬂ i
. Press the mode key  Press the made key Press the mode key
enclosure is not opened. once ones once
indication of Setting funstion for  Setting function for
) standby "'i W mode current "L mode current
- O—HEDM-—- L8804
Press the mode key  Press the mode key  the mode
once once key cnce
O You can easily check the setting values in order by
Y pushing the Up{&)or the Down{ ¥ )Keys. )

40 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 41



Electric Chain Hoist

6.13.

1.

1 Features

Reset time and time delay are stored in the Microcomputer. The overload limiter will allow the hoist to
be lowered when the overload limiter is actuated.

Detail adjustment is available and the time current can set digitally.

The setting is simplified and does not require measuring instruments. Motor current is displayed on the
screen during operation.

The wiring is simplified by use of an exterior C.T

Service is simplified because the main control P.C.B is a “plug-in” type.

MOD (mode) DISPLAY :

By pressing the inside panel button, it is possible to modify. From the outside of box, it is not available to

modify the figures.
Unit
Step Functions figures Display Example Reference
1.
Step = E As the basic setting mode, it is displayed at the time of power-on.
g Power on Le= - it is displayed at the time of power-on
Step 2. L
. On the start operation, it allows One(1) second to protect from
iyt Start delay time: |second @ 3, the excessive current flow.
Step 3. .
L i When overloaded, it allows One(1) second to cross check the
iy Overload time: second @E iﬁ instant over-current.
Step 4. - " I .
* v " Test T It indicates motor current on "Lower / Downward lifting" operation.
g "H" Test ampere | [L 00,4 $ HOB.H) It indicates motor current on "Higher / Upward lifting" operation
Step 5. p = ﬁ As the basic setting mode, it is displayed at the time of power-on.
iy oweron e it is displayed at the time of power-on.

Notes: “L”testis only available for Dual Speed Chain Hoist.

For single Speed Chain Hoist, please set the number of “L” test as the same of “H” test number

NOTICE

For the setting of each function, set the display to H by pressing MOD key. Then press the key one more
time.

When a beep sounds, the display will show STANDBY status and the input memorization of the setting is
complete.
You can easily check the setting values in order by pushing A UP ¥ DOWN keys

42|

INSTRUCTION MANUAL

6.13.2 How to arrange “Mode Setting”

AWARNING

e Only authorized person(s) of the person shall service the electric load limiter.

e This device is composed of digitally controlled circuits. When programming changes are made
by unauthorized personnel, it can allow the equipment to be overloaded and result in equipment
damage, personal injury, or death.

e Before installing this device, be sure to read this instruction manual carefully.

I Mode Setting Figures for Overload alert Limiter (60hz single speed)

(according to each MODE setting steps)
LA Le Recommended setting figures of overload limiter
Standard Rating STEP(D) STEP(D) STEP(®) STEP(®) STEP(®)
CAPACITY start Delay overload - “H” (high) “L” (low)
MODEL NO CHAINFALL time Time e Mode current | Mode current
; Current (ampere)
Hoist type Motor
output kw (ampere) (ampere)
P 380V Lz 380V 380V
220V 440V 220V J440V 220V J440V
DSA-1W 1ton, 1chain-fall 1.8kw
DSA2W ton, 2chain-fal (24HP) 6.7 43 1.5sec 1.5sec 1.5sec 7.0 45 6.5 35
DSA-1.5S 1.5ton, 1chain-fall
DSA-2S 2ton, 1chain-fall
DSA-2.5S 2.5ton, 1chain-fall Hook 3.5kw
DSA-3W 3ton, 2chian-fall Suspension (4.7HP) 132 79 139 8.3 15 6.3
DSA-5W 5ton, 2chain-fall Hoist 1.5sec 1.5sec 1.5sec
DSA-7.5W 7.5ton, -3chain-fall
DSA-10W 10ton, 4chain-fall
DSA-15W 15ton, 6chain-fal ( 43;2';";;2 238 | 124 250 1134'50’ 23.1 1124'50/
DSA-20W 20ton, 8chain-fall ' ' '
DSM-1S 1ton, 1chain-fall
DSM-2W 2ton, 2chain-fall 0.4kw
DSM-15 1.5ton, 1chain-fall (0.54HP) 6.7 43 1.5sec 1.5sec 1.5sec 7.0 45 6.5 35
DSM-2S 2ton, 1chain-fall
DSM2.58 2.5ton, 1chain-fall Motor
DSM-3W 3ton, 2chain-fall Trolley
DSM-5W 5ton, 2chain-fall Hoist 132 79 139 83 15 63
DSM-7.5W 7.5ton, 3chain-fall 0.75kw
(101HP)2 1.5sec 1.5sec 1.5sec
DSM-10W 10ton, 4chain-fall
DSM-15W 15ton, Bchain-fall 23.8 124 25.0 13.0 23.1 125
DSM-20W 20ton, 8chian-fall
Notes : “L” (low) mode is only used for Dual Speed Chain Hoist. The figures have no effect on Single Speed Chain Hoists.

For Single speed Chain Hoist, please set the number of “L” (low) mode the same as “H” (high) mode number

If the supplying voltage at the job site has big difference from hoist rated voltage, the overload limiter may
not function properly In that case, overload limiter setting may need to be adjusted.

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 43




Electric Chain Hoist

Il Mode Setting Figures for Overload alert Limiter (50hz, single speed) 6.13.3 Assembling Figure

For Single speed Chain Hoist, please set the number of “L” (low) mode the same as “H” (high) mode number

(according to each MODE setting steps)
STANDARD RATING Recommended setting figures of overload limiter
PIN FHOLDER
Standard Rating STEP(D) STEP(D) STEP(®) STEP(@) STEP(®) —_—
TOP COVERIDODR)
“H” (high) “L” (low)
MODEL NO RGN Current Star! Delay ovgrload reset Time Mode Mode BHTI SN T
CHAINFALL (ampere) time Time ?
Hoist type Motor current current -
out(;:g)kw a (ampere) (ampere) F_.:.J — 'E
220V (ampere)
o | 2o ——
i
o SEL MATH BONTROL BOARD
DSA-TW fion, fchain al 18w 67 | 43 1.55ec 1556 15sc | 56 | 30 | 56 | 30
DSA-2W 1ton, 2chainfall (24HP) EEOE
DSA-1.5S 1.5ton, 1chain-fall Calaiiuard | P e
DSA-2S 2ton, 1chain-fal - “E;l@ i e ff‘_ﬂf % A
DSA-2.58 2.5ton, 1chain-fall Hook 3.5kw 132 79 14 6.8 14 6.8 B BT |
DSA-3W 3ton, 2chian-fall Suspension (4.7HP) ’ ’ ’ ’ |
DSA-5W 5ton, 2chain-fall Hoist 0.7sec 0.7sec 0.7sec I
DSA-7.5W 7.5ton, -3chain-fall | LfSAD LIMITES 1
DSA-10W 10ton, 4chain-fall 35k — EiiEn
DSA-15W 15ton, 6cha!n-fall (@4.7HPp2 23.8 124 28 13.6 28 13.6 E-.I "
DSA-20W 20ton, 8chain-fall L
DSM-1S 1ton, 1chain-fall
DSM-2W 2ton, 2chain-fall 0.4kw =171
’ [Fr
DSM-1.5 1.5ton, 1chain-fall (0.54HP) 67 43 1.8sec 1.8sec 1.8sec 56 | 30 | 56 | 30
DSM-2S 2ton, 1chain-fall
DSM2.5S 2.5ton, 1chain-fall Motor
DSM-3W 3ton, 2chain-fall Trolley
DSM-5W 5ton, 2chain-fall Hoist 132 79 14 68 14 68 WlHlNG ET
DSM-7.5W 7.5ton, 3chain-fall 0.75kw
(1.01HP)x2 07sec 07sec 07sec BLUZZER HOL DER
DSM-10W 10ton, 4chain-fall
DSM-15W 15ton, 6chain-fall 23.8 124 28 136 | 28 13.6 I||l i
DSM-20W 20ton, 8chian-fall ‘.'\' $
v ‘ Ny
Notes : ‘L’ (low) mode is only used for Dual Speed Chain Hoist. The figures have no effect on Single Speed Chain Hoists. ]I‘\ .ﬂ'll /

SUFFER COVER I-2.'-t|.| AN
If the supplying voltage at the job site has big difference from hoist rated voltage, the overload limiter may
not function properly In that case, overload limiter setting may need to be adjusted.

[l Specification label

44 | INSTRUCTION MANUAL

CONTROL oAC 48V oAC 110V
VOLTAGE | ;AC220v  oACV
CAPACITY OF

FRQ 50/60 Hz CONTACTING POINT | SA/250V AC
CURRENT | 00.8~999A o
TIME 0.1~25.0 SEC | CONSUMING POWER | 1.0VA

PAT NO.
SER.NO. | EX- 0267456.

0240833

AWARNING

When being operated under the circumstances
where input power is frequently turned ON/OFF

or is turned OFF for long time, the value of data
memorized might be initialized. This matter might
cause error operation when overloaded. Please
keep in mind that the accident caused by error
operation endangers person’s life.

< Be sure to carefully read this manual before use.

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 45




Electric Chain Hoist

7. Preventive Maintenance 7.3Recommended Technical Support for Various Spare Parts

. 4 . . Spare part To be replaced b Qualification of the personnel
7.1 Recommended Periodic Maintenance and Inspection Table el > 4 g
Upper chain guide Authorized manufacturer personnel Qualified mechanic
Check Interval Qualification of the customer’s personnel Output shaft Authorized manufacturer personnel Qualified mechanic
Brake operation Daily Operator Ratchet gear assembly Authorized manufacturer personnel Qualified mechanic
Visual inspection of the chain Daily Operator Gearing (1st/2nd stage) Authorized manufacturer personnel Qualified mechanic
Suspension of the control box by the steel wire Daily Operator Other sealing and O-rings Authorized manufacturer personnel Qualified mechanic
Cleanness and lubrication of the chain Monthly Operator Load limiter Authorized manufacturer personnel Qualified mechanic
Limiter operation Monthly Operator Electric box Authorized manufacturer personnel Qualified mechanic
Measuring of the wear on the chain Every 3 months Operator PC-board Authorized manufacturer personnel Qualified mechanic
Measuring of the wear on the hooks Every 3 months Operator Overload limiter Authorized manufacturer personnel Qualified mechanic
Tightening of the hook block screws Every 3 months Operator Dual brake system Authorized manufacturer personnel Qualified mechanic
Checking of the locking plate screws Every 3 months Operator Chain Customer Qualified mechanic
Lubrication of the idler sprocket Annually Operator Chain container (chain bag) Customer Qualified mechanic
Checking of the screw tightening torques and Annually Qualified mechanic Chain stopper Customer Qualified mechanic
checking of signs of corrosion
: — - : Suspension hook Customer Qualified mechanic
Adjustment of the limiter and brake Annually Qualified mechanic
Hook assembly Customer Qualified mechanic
Lubrication of the gears Please refer to below lubrication
Fuses Customer Qualified mechanic
7.2 Lubrication
Lubrication point Possible brands Quantity & Applied model no.
Chain Chain lubrication fluid As required
1 liter 1ton (chain-fall reeving 1)
1.5ton (chain-fall reeving1)
2ton (chain-fall reeving1)
SHELL OMALA 220 25 liter 2.5ton (chain-fall reeving1)
Gears MOBIL MOBILGEAR 630 ' 3ton (chain-fall reeving 2)
ESSO SPARTAN EP EP 220 Ston (chain-fall reeving2)
CALTEX MEROPA 220 7.5ton (chain-fall reeving3)
10ton (chain-fall reeving 4)
2.5liter x 2 15ton (chain-fall reeving 6)
20ton(chain-fall reeving 8)

46 | INSTRUCTION MANUAL

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 47



Electric Chain Hoist

7.4 Troubleshooting

8. Inverter (Power Flex 523 Adjustable Frequency AC Drive)

Problem

Cause

Solution

The emergency stop button is activated

Deactivate it

m Low speed at the first step, high speed at the second step.
Tri d f Replace the f . .
nogered luse eplace the fuse m Acceleration time of 3.0 seconds.
The chain hoist does not work Temperature control (optional) activated | Allow to cool down
Contactor terminal screws loose Tighten them
Main switch is off Turn it on HIGH | ____.
Overload Reduce the load : :
Impossible to lift the load : !
Limiter worn or incorrectly adjusted Adjust or replace it SPEED LOW ' '
Braking path of more than 4inch (10cm) | Braking lining worn Adjust the br?ke and replace the brake : : .
components if necessary STOP . ' '
el T ] = = = = = = === === === = [
The travel direction does not correspond | The power supply is incorrectly : : :
to that indicated on the control box connected Changetwophasesof the powersupply | —— e —— :
: : : 1ST STEP v : "
The chain components are not lubricated | Lubricate the components PUSH BUTTON ' ' '
- : SWITCH | : :
Chain is worn Replace it 2ND STEP ' ] ]
Abnormal noises while the load is being .

moved

Load sheave or chain guide is worn

Replace the sheave or chain guide

Idler sheave is worn

Replace it

A supply phase is missing

Check the connection of the phases

Once the hoist has been used for the FEM class duration, all of the components must be checked by
and authorized agent or by the manufacturer. The hoist should no longer be used. Unless agreement is
obtained from the authorized agent or the manufacturer.

For discarding chain hoist. Please remove all greases and oils from the hoist.

8.1 Operating Hoist (Dual speed)

8.2 Motorized Trolley Traversing (Dual Speed)

Fire step for low speed traversing and second step for high speed traversing.

Acceleration time of 1.0 seconds and deceleration time of 1.0 seconds based on 1ton.

HIGH

[

SPEED

LOW |

STOP

1ST STEP

PUSH BUTTON
SWITCH

2ND STEP

Fr====-——

JE U

B B el

48 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 49



Electric Chain Hoist

8.3 Push Button Control for Inverter Hoist

8.4 Trial Operation

ADANGER

m Reset Button (Emergency Stop Button)
m To restore the tripped inverter, press this button

DISCONNECT POWER AND LOCKOUT DISCONNECTING MEANS BEFORE

PERFORMING SERVICE TO ELECTRICAL PARTS OF THIS EQUIPMENT.

m Hoist Up

- First Step: Slow Speed
- Second Step: Fast Speed

The inverter drive contains high voltage capacitors that take time to discharge after removal of power
supply. Wait for 3 minutes for capacitors to discharge to safe voltage levels before proceeding with any
check-up electrical parts of this equipment after shutting down the power.

m Hoist Down

- First Step: Slow Speed
- Second Step: Fast Speed

Failure to read and comply with any of the limitations noted herein will result in serious bodily injury or
death and/or property damage.

AWARNING

e Check that all wiring has been completed before performing trial operation.

e Don’t change wiring of push button switch.

e To change the acceleration or deceleration time, refer to inverter manual.

e Failure to comply with any of the limitations noted herein can result in serious bodily injury or death

m Reset Button (Emergency Stop Button)
m To restore the tripped inverter, press this button

and/or property damage.

m Hoist Up

- First Step: Slow Speed
- Second Step: Fast Speed

m Hoist Down

- First Step: Slow Speed
- Second Step: Fast Speed

m Trolley Forward / Reverse

- First Step: Slow Speed
- Second Step: Fast Speed

50 | INSTRUCTION MANUAL

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 51



Electric Chain Hoist

8.5Inverter Parameter Settings AWARNING

2-STEP SPEED INVERTER SETTINGS

CAPACITY HOIST HZ SETTING HOIST ACCEL SETTING HOIST DECEL SETTING e Do not change any parameter value not indicated in this manual
=3I/ AR = BRI (TR SIS IHA SR (L e Do not set a value that exceeds a parameter range given in inverter manual
1TON 16Hz /47Hz 3.0 SEC 0.2 SEC ¢ Make sure to perform trial operation after changing a parameter value. If there is anything
2TON 16Hz / 48Hz 3.0 SEC 0.2 SEC wrong, stop the operation immediately and check the values and correct them.
3TON 18Hz / 54Hz 3.0SEC 0.2 SEC
5TON 25Hz / 60Hz 3.0 SEC 0.2 SEC
7.5TON 25Hz / 60Hz 3.0SEC 0.2 SEC
10TON 25Hz / 60Hz 3.0 SEC 0.2 SEC
15TON 25Hz / 60Hz 3.0 SEC 0.2 SEC o To change the parameter value, refer to the inverter manual
20TON 25Hz / 60Hz 3.0 SEC 0.2 SEC Before making any changes in the inverter, clear understanding of the inverter manual is required.
TROLLEY HZ SETTING RO e NG e ROy N e _
CAPACITY 8.6 Inverter Setting and Control
SETP43/P44 - LIFTING(up/down) SET P041 SET P042 Factory-default parameter values allow the drive to be controlled from the integgral keypad.
1TON 21Hz / 62Hz 1.0 SEC 1.0 SEC No programming is required to start, stop, chage direction or control speed directly from the integral
2TON 21Hz / 62Hz 1.0 SEC 1.0 SEC keypad.
3TON 23Hz / 68Hz 2.0SEC 1.0 SEC
5TON 23Hz / 68Hz 2.0SEC 1.0 SEC
7.5TON 23Hz / 68Hz 2.0 SEC 1.0 SEC
10TON 23Hz / 68Hz 2.0 SEC 1.0 SEC
15TON 23Hz / 68Hz 2.0 SEC 1.0 SEC
20TON 23Hz / 68Hz 2.0 SEC 1.0 SEC

* Please note that the parameter setting is subject to change without prior notice by the manufacturer.

52 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 53



Electric Chain Hoist

8.6.1 Display and Control Keys 8.6.2 Viewing and Editing Parameters
PowerFlex 523 Menu |Parameter Group and Description Key :ame Ees:rlptlon direction of the drive. Default s act
BasicDisola = everse sed to reverse direction of the drive. Defaultis active.
Allen-Bradley II:] (ommonl)ll) vigwed drive operating conditions. Controlled by parameters P046, P048 and P050 [Start Source X]
m - and A544 [Reverse Disable].
fD t rri | - [] |BasicProgram S Used he drive. Defaultis acti
JLILY I Commonly used programmable functions. @ tart sed to start the drive. Default is active.

Controlled by parameters P046, P048 and P050 [Start Source X].

+ Terminal Blocks

FAULTO Programmable terminal functions. @ Stop Used to stop the drive or clear a fault.
@ D r~ Communications This key is always active.
™) L. |Programmable communication functions. Controlled by parameter P045 [Stop Mode].
Esc | Logic (PowerFlex 525 only) Potentiometer | Used to control speed of drive. Default is active.
@ L Programmable logic functions. Controlled by parameters P047, P049 and P051
| - [Speed Referencex].
Advanced Display
W\/ L Advanced drive operating conditions.
1 Advanced Program
Powerflex 525 F'l Remaining programmable functions.
Allsn-Bredley N |Network The following is an example of basic integral keypad and display functions. This
t RIeH m A Netdworkfl(ljnctionsthatare shown only when a comm example provides basic navigation instructions and illustrates how to program
FID 2 card is used.
LD | a parameter.
Bl b M| Modified
T o I Functions from the other groups with values changed Step Key(s) Example Display
@ © from default. 1. When poweris applied, the last user-selected RIRIR
_ Fault and Diagnostic Basic Display Group parameter number is briefly AD LLLAL]
Esc (el @) Consists of list of codes for specific fault conditions. displayed with flashing characters. The display - o
- AooVi e Vi then defaults to that parameter’s current value.
I ppView and CustomView . . (Example shows the value of b00T [Output
\\ﬁ Ll Funlc.tlor]s from the other groups organized for specific Freq] with the drive stopped.)
applications. 2. Press Esc to display the Basic Display Group 1
parameter number shown on power-up. The ap Lo rrt
Control and Navigation Keys parameter number will flash. NN I|
Display Display State |Description
ENET (PowerFlex 525 only) 0ff Adapteris not connected to the network. 3. Press Esc to enter the parameter group list. The N2
: - parameter group letter will flash. w LTI |
Steady Adapter is connected to the network and drive is controlled CILILS 1
through Ethernet. 1
Flashing Adapter is connected to the network but drive is not controlled
through Ethernet.
INK (PowerFlex 325 on o d - ot ” 4. Pressthe Up Arrow or Down Arrow to scroll or A 2
(PowerFlex 525 only) apter is not connected to the network. through the group list (b, P.t, C, L, d, A, fand . FI [] _} =
Steady Adapter is connected to the network but not transmitting data. G). Jis "
Flashing Adapter is connected to the network and transmitting data. 5. Press Enter or Sel to enter a group. The right __ M
digit of the last viewed parameter in that group w LT -] l
LED LEDState  |Description will flash. or T . |
FAULT FlashingRed | Indicates drive is faulted.
Ke Name Description 6.  Press the Up Arrow or Down Arrow to scroll N V2
Y P . through the parameter list. @ or w LATTZD
Up Arrow Scroll through user-selectable display parameters or groups. L1 |
@@ Down Arrow | Increment values. 1
7. Press Enter to view the value of the parameter. 1T
Escape Back one step in programming menu. or FID 0 -] L
‘ (ancel a change to a parameter value and exit Program Mode. Press Esc to return to the parameter lst. -
8. Press Enter or Sel to enter Program Mode and N1
Select Advance one step in programming menu. edit the value. The right digit will flash and the . 131
Sel Select a digit when viewing parameter value. word Program on the LCD display will light up. or (I -;RQIEA
Enter Advance one step in programming menu.
Save a change to a parameter value. 9. Press the Up Arrow or Down Arrow to change N1y
th or 1 ] [ VOLTY
e parameter value. D _ ]
L [»’Ra‘qm

54 | INSTRUCTION MANUAL

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 55



Electric Chain Hoist

Step Key(s) Example Display

10. If desired, press Sel to move from digit to digit 1 =
or'bit to bit. The digit or bit that you can change @ AID l'] I.J []
will flash. L e

11. Press Esc to cancel a change and exit Program == VOLT
Mode. \ P I:il ﬂ []
Or or | < o
Press Enter to save a change and exit Program -~ VoLT
Mode. AID I:] [J [1
The digit will stop flashing and the word -
Program on the LCD display will turn off.

12. Press Esc to return to the parameter list. N 2
Continue to press Esc to back out of the o LIT ,,{ (
programming menu. Ly -4 |l\

If pressing Esc does not change the display, then
b001 [Output Freq] is displayed. Press Enter or
Sel to enter the group list again.

Note that the last user-selected Display parameter is saved when power is removed and is displayed by

default when power is re-applied.

For more detail inverter operation, refer to the inverter manual. (Power Flex 523 Adjustable Frequency

AC Drive)

56 | INSTRUCTION MANUAL

8.7 Trouble Shooting

ADANGER

DISCONNECT POWER AND LOCK OUT DISCONNECTING MEANS BEFORE PERFORMING
SERVICE TO ELECTRICAL PARTS OF THIS EQUIPMENT.

Only a qualified electrician should perform service to electrical parts of this equipment.

Il For trouble shooting of the inverter unit, refer to the inverter manual and respond
accordingly.

Example of typical problem

Motor doesn’t work.

Motor rotates backward.

Trolley travels at a speed excessively different from the rated speed.
Acceleration or deceleration is not smooth.

Excessive current runs to the motor.

o kw0

8.8 Prevent Leakage Current & Noise Effect

8.8.1 Prevent Leakage Current problem

AWARNING

¢ Leakage current generated through the inverter’s input/output lilne or motor electrostatic
capacitance may badly affect other equipment.

¢ Since the amount of leakage current depends on carrier frequency (number of switching
pulses per second) or the length of the input / output line, take the following preventative
measurers.

Solution => Provide an inductive filter or line reactor.

8.8.2 Prevent Noise Effect Problem

AWARNING

e Noise generated through the power supply line of the inverter’s main or control circuit may
badly affect other electronics, in particular, measuring instruments and radios, such as those
listed below ;

* Position Detector, Pressure, Sensor, Proximity Switch, AM radio, Telephone.

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 57



Electric Chain Hoist

Solution 9. Lug Mount Plain Trolley Kit (Option)

e Provide a separate power supply for the inverter and the connected equipment.

e Keep wiring of different types of circutis apart from each other. 9.1How to Install Lug Mount Plain Trolley on the Runway |-Beam

e Use shielded wires for weak current and signal circuits, twisted pair wires and for the power supply of First, check the difference between beam flange width and guide roller spacing.
weak current singals.

¢ Provide a noise filter at the incoming power supply circuit of the inverter. [l Parts to adjust I-Beam Width

8.9 Maintenance and Inspection

m  Operator shall perform a daily inspection according to this manual including :
035. Shaft

1. Does hoist operate according to the push button control? 036A. Adjusting Collar

2. s there any noise or vibration while operating? Is there any brake slip?

038. Cotter Pin
039. Stopper Pin
171. Connector

3. Does the limit switch properly operate?

4. Are all warning labels in place and in readable condition?

m If any kind of problem is detected, stop the operation immediately and report it to the person in charge.

ADANGER

HAZARDOUS VOLTAGES ARE PRESENT IN THE CONTROL BOX, OTHER ELECTRICAL I
COMPONENTS, AND CONNECTIONS BETWEEN THESE COMPONENTS. é:H HE ﬂ:H { JL :H
i i i i JAY- - o -
| - r‘f. ¢ - i
[

[l How to set up the I-Beam Width of Lug Mount Plain Trolley

Before performing ANY mechanical or electrical maintenance on the equipment, de-energize (disconnect)
the main switch supplying power to the equipment : and lock and tag the main switch in the de-energized

—

E‘%i

h I I 34
position. Refer to ANSI Z244.1, Personnel Protection — Lockout/Tagout of Energy Sources. Before i Iy i i i i
checking power supply or electric control parts for hoist, wait 3 minutes before proceeding with any

check-ups after shutting down the power. Process @ @ ® @ ®

Do not operate the equipment without control enclosure cover or covers in place. . _ o . _ o
Lug Mount Plain Trolley can be used on I-Beams different in width only by inserting adjusting collars

Only trained and competent personnel should inspect and repair this equipment. (0 pes to 6 pcs)

Pull out both “039. Stopper Pin” and “036A, Adjusting Collar”

Widen TROLLEY up to the maximum width by pulling out “035. shaft”

In accordance with the following I-Beam width instruction, please insert the applied number of collars
at the right end and push the trolley to the direction of arrow mark.

Insert TROLLEY on |-Beam

Locate “171. Connector” on the center and line up “036A, Adjusting Collar” by setting the same number
of collars at both ends.

m Before turning on the power, make sure that the product has been properly wired without any shorted
connections or loose screws.

m Disconnect the inverter unit before performing the insulation resistance or withstand voltage test.

©@® 00

58 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 59



Electric Chain Hoist

10.Parts lllustrations 10.2 Exploded View of Motor Trolley Parts

10.1 Exploded View of Chain hoist Parts (DSM-1S, DSM-1.5S, DSM-2S, DSM-2W & VFD controls)

(DSA-1S, DSA-1.5S, DSA-2S, DSA-2.5S, DSA-2W, DSA-3S, DSA-3W, DSA-5W & VFD controls)

F u " CHIAN FALLS 2T, 37, EQAWA[[H{SQ f
! b 4 U i P
; EAN SN

D

~

I ,/4 ™,
2CHAIN FALL ‘ ( % :
‘« /
I I
! iy

305403

OPTION
LIMIT SWITCH

i 660 661 662

|
-
CHAIN 0.44x1.34
L

-
L
"1 cha
) 8
800 gww
S

N FALL 1T, 21, 3T
|
15Q

OPTION :
! BUMPER

762763

DSSM(4P ONLY)

’ ELECTRIC EQUIPMENT ASS™Y(1PHASE)

/ELECTR\C EQUIPMENT ASS’Y(INVERTER) / ELECTRIC EQUIPMENT ASS™Y(INVERTER) N
125

621 124 146 621 731
620 125 1 734 AO8) AO8) 6

749

OPTION : CONNECTOR
! SUSPENSION PLATE CROSS

Esi
Y

658 644 750 749604

60 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 61



Electric Chain Hoist

(DSM-2.5S, DSM-3S, DSM-3W, DSM-5W & VFD controls)

OPTION -
LIMIT

| SWITCH
‘660 661 662‘
I I

/////
/ié/
i

8

OPTION : CONNECTOR
SUSPENSION PLATE
171 CROSS MOUNT
: ®‘I :

62 | INSTRUCTION MANUAL

(DSM-15W & DSM-20W & VFD controls)

OPTION
WEATHER COVER
(CANVAS) !

— %
Yl

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 63



Electric Chain Hoist

10.3 Exploded View of Hook Mounted Chain Hoist Parts for 7.5ton Capacity only
(DSA-7.5W and VFD control)

DSA-7.5W

TOP

BOTTOM

64 | INSTRUCTION MANUAL

10.4 Exploded View of Trolley Mounted Chain Hoist Parts for 7.5ton Capacity only
(DSM-7.5W and VFD control)

CONNECTOR

—_

T

BOTTOM

(=)
o
(@9)

R @® G®E
ENENS

.
.. -

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 65



Electric Chain Hoist

10.5 Exploded View of Hook Mounted Chain Hoist Parts for 10ton Capacity only 10.6 Exploded View of Trolley Mounted Chain Hoist Parts for 10ton Capacity only
(DSA-10W & VFD control) (DSM-10W & VFD control)

CONNECTOR 62

o

BOTTOM

BOTTOM

66 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 67



Electric Chain Hoist

10.7 Exploded View of Hook Mounted Chain hoist Parts for 15ton Capacity only 10.8 Exploded View of Trolley Mounted Chain Hoist Parts for 15ton Capacity only
(DSA-15W & VFD control) (DSM-15W & VFD control)

CONNECTOR

TOP

@9
@ A
: @
@3
0. IS &b
@ FE N\ PR >
@ - e D
b X @
- W G
C:p 5 " \,m y o
@ s :
@ S, :
> o
C:b SN TN
v | : o
::::’////,,//,,,,////’/”’//’// N czb
o~ :
@ N
~__ - o
\ ) \
BOTTOM
BOTTOM

) @9
@) )
008 008
o) )
@ @)
) @)
@) @)
@) 03
o @)
) (@)
©® @
68 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 69



Electric Chain Hoist

10.9 Exploded View of Hook Mounted Chain Hoist Parts for 20ton Capacity only

(DSA-20W & VFD control)

TOP

(=)
=1
=)

® @ @@ B®B®RAGAR® @ @B @

2 &
2 B @
.- )
/ /3 = B
/ 4 ® a
\ )
fey 1
®

70 | INSTRUCTION MANUAL

o : ‘“ S
@WW

=

=
o

)
— /
/
@ @
LS
I P
BOTTOM 0@
e 0 _:‘)"
0 1L<9 0 °
N e 2 50
g S =i “\-‘\U Vs, Y {
a’ Q @r e g\;'\; ) < ‘)‘\\' -
0|2

(DSM-20W & VFD control)

DEDODDD

CONNECTOR

g
@ Q ‘\‘m@@:ﬁz
= ‘r\.‘\\ N ) ‘!J)
@,@\Q,.Jwﬂ?ﬁl @ QN
e
@ ‘®®,\
€2
)
€9
)

eREE®®®®

T~

—

~— \/l
BOTTOM N

(=)
S
{=5)

10.10 Exploded View of Trolley Mounted Chain Hoist Parts for 20ton Capacity only

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 71



Electric Chain Hoist

10.11 Exploded View of 3 & 5ton Low Headroom Hoist (Load Block) 10.13 Exploded View of Assembled Parts

@ @@ ®) @ @@@ @@@ “3@ NO DESCRIPTION  |Q

T
D10 | PAWL COVER FULL ASS’Y 1
1
1
1
1

v REMARKS

A10 PAWL COVER ASS’Y
328 | AIR HOLE BOLT

329 | 0 RING

519 | PACKING PAWL COVER

D02 | GEAR SIDE FULL ASS'Y 1
A02 | GEAR SIDE PLATE ASS’Y 1
232 | SUNK BOLT 6
235 | FLANGE B 1
1
1
1
1
1

MBx15 / M10x15

234 | PACKING FLANGE B
238 | BALL BEARING

239 | OIL SEAL

240 | SNAP RING

241 | BALL BEARING

600877 / 601077
60x45x9/72x58x9
R68 / R8O
620477 / 630677

D03 | MOTOR SIDE FULL ASSY 1
A03 | MOTOR SIDE PLATE ASS'Y 1
3B BEARING HOUSING 1
254 | PLATE FOR LOCATING 1
1
1

411 | BALL BEARING
527 | BALL BEARING

600872 / 621077
620677 / 600877

A13 | CHAIN GUIDE ASS'Y

405 | CHAIN GUIDE

407 | ROLLER BOARD

408 | ROLLER PIN

409 | ROLLER

410 | INTERMEDIATE STICK SPRING
420 | STRIPPER

424 | CORRUGATED (SPRING PIN)
427 | WRENCH BOLT S/W

429 | WRENCH BOLT S/W

440 | CHAIN GUIDE STOPPER
441 | HEX WRENCH BOLT(STOP)

$8x20/98x18
M5x25 / M6x35
M6x20 / M6x25

[ PR O IO [P D [ [ B [ R N

A19 | PENDANT & CABLE ASS'Y
A24 | PENDANT CABLE ASSYY
701 | PENDANT CABLE

703 | PENDANT ASS'Y

72 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 73



Electric Chain Hoist

DSA1S | DSA2W | DSA-5S | DSA2S | DSA-25S DSA3W | DSA-3S | DSASW | DSA-75W | DSAOW | DSA-15W | DSA-20W
1 0 - 1 4 PA RT L I ST bTe) DESCRETION SAl S EDSAS | EDSA2W | EDSA5S | EDSA2S | EDSA25S | EOSSASW | Ensaaw | EDSA3S | EDSASW | EDSA5W | EDSA-OW | EDSAMSW | EDSA20W
7A | OILSEAL EA | D32x21x8/D40x25x8
B PARTS OF CHAIN HOIST B _|PACKNG SHEAVE COVER e
15A | BOTTOM HOOK WITH LATCH EA ‘ NIA
DSA4S | DSA2W | DSA45S | DSA2S | DSA25S DSA3W | DSA3S | DSASW | DSA-Z5W | DSA-OW | DSA-I5W | DSA-20W 158 |BOTTOM HOOK COVER SET 2EA=1SET NIA \ NIA NA
Hoy RESEREAION Ui SZE EDSAMS | EDSA2W | EDSA5S | EDSA2S | EDsA25S | EPSSAW | Encaaw | EDSASS | EDSASW | EDSA-Z5W | EDSA-IOW | EDSA5W | EDSA20W Py e p——— " A A A A
TOP HOOKAND ARMASS'Y SET N/A N/A N/A Refer to high capacity parts page
AAT 15F  |BOTTOM HOOK NUT EA N/A N/A N/A N/A
CROSS MOUNT TOP HOOK ANDARMASSY (OPTION) | SET N/A N/A N/A N/A 156 |SPRING PIN EA | o4x35/ 255/ 2650 | NA NA NA NA
TOP HOOK WITH LATCH SET Refer to high capacity parts page 154 |IDLE SHEAVE PIN EA NA N/A NA N/A
A1
CROSS MOUNT TOP HOOK WITH LATCH (OPTION) | SET N/A 15 | IDLE SHEAVE COLLAR A NA NA NA NA
D02 | GEARSIDE FULLASS'Y SET 15 | COTTERPIN EA NA N/A NA N/A
A2 |GEAR SIDE PLATEASS'Y SET 15M  |HEX BOLT EA M8x35 / M10x45 NA N/A NA
D03 |MOTOR SIDE FULLASSYY SET 15N |HEX BOLT EA | M8GT0/MI0XB0/MI200 |  NIA NA NA NA
A03 |MOTOR SIDE PLATE ASS'Y SET 150 |HEXNUT EA M8 / M10 NA N/A N/A N/A
SET Mﬁci;&fg é 03\?0" NA 150 | U-NUT EA M8/ M10/ M12 NIA NIA NIA N/A
A04 |MOTORASSY (4P)
4P) 15P | SPRING WASHER EA M8 /M10 NIA NIA NIA NIA
SET INVERTER 220V
15Q | THRUST BEARING EA | 5104/51205/51206 /51207 NIA
AO5 | 1ST GEARASSY SET
15R |ROLLER BEARING EA | NF204/NF206/NF208 | N/A N/A N/A N/A
. MC-12b/MC-22b - 48V
ELECTRIC EQUIPMENT ASS'Y - MAGNET SET | NOTAPPLICABLE NIA 15T |SPLTRING EA NA NA NA
A06 | ELECTRIC EQUIPMENT ASS'Y - MAGNET SET | MC-12b/MC-226-110V NIA 15X |HOOK NAME PLATE EA NA NIA NA NIA
ELECTRIC EQUIPMENTASSY (PF 523 TYPE)-INVERTER | SET 380V N/A 203 | STAY BOLT(A) EA
ELECTRIC EQUIPMENT ASSYY (PF 523 TYPE)- INVERTER | SET 220V 204 | STAYBOLT(B) EA
A07  |LOAD SHEAVE ASS'Y SET G711095/@1.2 205 | STAYBOLT(C) EA N/A
A08  |SHEAVE COVERASS'Y SET 206 |ORING EA P-14A N/A
AO9 | RATCHET DISCASS'Y SET 207 |HANGER HOLDING METAL EA
D10 |PAWL COVER FULLASS'Y SET 211 |HEXNUT EA M10/M12
A0 | PAWL COVERASSY SET 212 |SPRING WASHER EA M10/M12
A1 |ROTORASSY SET 232 [SUNKBOLT EA M8x15 / M10x15
A12  |BRAKE DISCASSY SET 233 |FLANGEB EA
A13 | CHAIN GUIDEASS'Y SET 0711095/012 234 |PACKING FLANGE B EA
A15 |BOTTOM HOOK & BLOCKASS'Y SET ‘ ‘ N/A 236 |GEARCASE EA
. HY-S05-5-3 10A/ 238 |BALL BEARING EA 600822 /601022
A16  |CAMLIMIT SWITCHASS'Y SET e SoA
3B |BEARING HOUSING EA
A17 | LIMIT SWITCH LEVERASSY SET
411 |BALL BEARING EA 600822 /621022
PENDANT & CABLE ASS'Y(SINGLE SPEED) | SET 2P-0.755Q x 5C
527 |BALL BEARING EA 620672 / 600822
PENDANT & CABLE ASS'Y(SINGLE SPEED) | SET 4P-0.755Q X 7C
A19 254 |PLATE FOR LOCATING EA
PENDANT & CABLE ASS'Y(DUAL SPEED) SET 2P0.755Q x 7C
239 |OILSEAL EA | D60x45x9/D72x58x9
PENDANT & CABLE ASS'Y(DUAL SPEED) SET 4P-0.755Q X 9C
240 |SNAPRING EA R68/R80
A22 | BRAKE COILASS'Y(220V/380V) SET 1.8KW / 35KW
241 |BALLBEARING EA 620422 / 630622
INVERTER (PF 523 TYPE)2.2kW-3HP / 3.5kW- | EA 220v N/A
A23 : - 245  |HEX BOLT SW EA M10x20 / M12x25
5HP / 3.7KW (1Ph) EA 380V NA NA
252 |BALLBEARING EA 6204DD / 6205DD
PENDANT CABLE ASSY SET 0.755Qx 5C
253 |PACKING MOTOR CASE EA
A24 | PENDANT CABLE ASSY SET 0.755Qx 7C
258 |HEX BOLT SW EA M12x25 N/A
PENDANT CABLE ASSY SET 0.755Q X 9C
303 |2ND GEAR EA
A25 | POWER CABLE ASSY(1.5M) SET | 4080405 08ax4c ‘ 304 [3RDGEAR EA
TRANSFORMER ASS'Y(MAGNET) SET 43VA, T5VA 305 |4TH GEAR EA
A26
TRANSFORMER ASS'Y(INVERTER) SET 35VA 322 |BALLBEARING EA 630122 /630322
S01 | SAFETY LATCH SET SET ‘ \ \ \ \ 323 |BALLBEARING EA 620327 / 630522
S02 | TOPHOOK PIN SET SET ‘ 324 |PACKING GEAR CASE EA
S03 |EYE BOLT SET SET M8x15 326 |HEXBOLT EA M10x10
S04 |CORD HOLDER SET SET 328 |AIR HOLE BOLT EA M10x15
S05 | CHAIN STOPPER SET SET ‘ 329 |ORING EA P-8A
S06 | CHAIN CONTAINER SUPPORT PIN SET SET M8/M10 340 |SPRING PIN EA @10x12/ §10.8x15
S08 |BEARING SUPPORT ASSYY SET CONTROL COVER - CONTACTOR EA
361
S11 |CONNECTING BOLT SET SET N/A N/A N/A N/A CONTROL COVER - INVERTER HOIST EA
S12 | CHAIN ANCHORAGE BOLT SET SET NIA N/A N/A N/A 362 |PACKING, CONTROL COVER EA
$13  |BOTTOM HOOK LOAD BLOCK SET SET N/A N/A N/A N/A 363 |HEX BOLT SW EA M6x10
S14 |ARMASSY SET NIA N/A N/A N/A 365 |ELECTRIC COMPONENT BOARD EA
WA1H |WEATHER COVER EA \ \ N/A 366 |WRENCH BOLT SW EA M6x20 / M8x20
4G |RIVETx2 SET 23.2x6



Electric Chain Hoist

DSA1S | DSA-2W | DSA-158 | DSA-2S | DSA-258 DSA-3W | DSA-38 | DSA-5W | DSA-7.5W | DSA-10W | DSA-15W | DSA-20W
bTe) EESCRIGTON Al S EDSA-1S | EDSA-2W | EDSA-1.55 | EDSA-2S | EDSA-2.58 ERsS EDSA-3W | EDSA-3S | EDSA-5W | EDSA-7.5W | EDSA-10W | EDSA-15W | EDSA-20W
662 |FUSE EA 250V 1A
663 |RECTIFIER EA SR-304 3A
665 |CHANNEL STOPPER EA ‘ N/A ‘

666 |MACHINE SCREW S/W P/W(L) EA M4x8
667 |CHANNEL EA 115mm ‘ N/A ‘
668 | MACHINE SCREW S/W P/W(S) EA M4x12
669 |JOINT PIPE EA
674 |HEX STAY PIN EA 64mm
679 |TUBE
PENDANT CABLE (5C) 0.758Q x 5C
701 | PENDANT CABLE (7C) 0.758Qx 7C
PENDANT CABLE (9C) 0.758Q x 9C
PENDANTASS'Y (2 BUTTON) EA
PENDANTASS'Y (2 BUTTON, DUAL SPEED) EA
PENDANTASS'Y (4 BUTTON) EA
703
PENDANTASS'Y (4 BUTTON, DUAL SPEED) EA
PENDANTASS'Y (6 BUTTON) EA
PENDANTASS'Y (6 BUTTON, DUAL SPEED) EA
749 |HEX STAY PIN EA 116mm N/A ‘ ‘ N/A
750 | PLAIN WASHER EA M6
800 |LOAD CHAIN M per meter
815 |CHAIN STOPPER SPRING EA N/A
843 | CHAIN COTAINER SUPPORT METAL EA
853 |HEXBOLT S/W EA M10x20
940 |NAME PLATE EA ‘ ‘ ‘ ‘ ‘ ‘ ‘
942 | MOTOR NAME PLATE EA 4POLE
950 |LOAD LIMITERASSY SET JDL-100
951 |LOAD LIMITER BOARD EA
952 | MACHINE SCREW S/W P/W(L) EA M4x12
953 | MACHINE SCREW S/W P/W(S) EA M4x8
CHAIN CONTAINER ASS'Y (20FT LIFT) SET ‘
15M (50FT) ‘7.5M (25FT)| 6M (20FT) | 6M (20FT) | 6M (20FT) | 6M(20FT) | 6M(20FT) | 6M (20FT)
CHAIN CONTAINER ASS'Y ( LIFT) EA PCCA N/A
40M(130FT)‘ 20M(B5FT) | 18M(6OFT) | 18M(6OFT) | 18M(BOFT) 12M(40FT) 18M(BOFT) | 9M(30FT) ‘ 6M(20FT)
CHAIN CONTAINER ASS'Y ( LIFT) EA PCCB NIA
STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCC1 NA ‘ ‘ N/A
50M(164FT)‘ 25M(82FT)
STEEL CHAIN CONTAINER ASS'Y ( LIFT) EA SCC1-1 NA
82M(269FT)‘41M(135FT)
STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCC2-1 NA
30M (98FT) | 30M (98FT) | 30M (98FT) ‘ 20M (66FT) ‘ 30M (98FT) ‘ 15M (49FT) ‘ 10M(33FT) ‘ 15M(49FT)
STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCC3 NA NA
50M(164FT)| 50M(164FT) 50M(164FT)‘ 31M(102FT) ‘50M(164FT)‘ 25M(82FT) ‘16.7M(55FT)‘ 25M(82FT)
A21 | STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCC4 N/A NA
80M(262FT)| 80M(262FT) SOM(ZGZFF)‘ 50M(164FT) ‘80M(262FT)‘40M(131FT)‘ 26M(87FT) ‘40M(131 FT)
STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCC5 N/A NA
99M(325FT)| 99M(325FT) 99M(325FF)‘ 60M(197FT) ‘99M(325FT)‘49M(163FT)‘33M(109FF)‘49M(163FI’)
STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCCé N/A NA
8M(26FT) ‘ 6M(20FT)
STEEL CHAIN CONTAINER ASS'Y ( LIFT) EA SCC10 NA
20M(B6FT) ‘ 15M(50FT)
STEEL CHAIN CONTAINERASS'Y ( LIFT) EA SCC11 NIA
12M (40FT) ‘ 6M (20FT) ‘4‘5M (15FT)‘4,5M (15FT)‘4.5M (15;-7)‘ N/A ‘ NA
CANVAS CHAIN CONTAINER ASS'Y (LIFT) EA CCC-300 N/A
20M (66FT) ‘ 10M (33FT) ‘7‘5M (25FT)‘7,5M (25FT)‘7.5M (25FT)‘ NA ‘7.5M (25FT)
CANVAS CHAIN CONTAINER ASS'Y (LIFT) EA CCC-400 N/A

No. DESCRIPTION uNT size EDSAS | EDSAN | EDSALSS | EDSAZS | EDSA25S| EOSMOW | Eosh | EDSAs | EDSAAN | EDSATSH | EDSATON | EDSAABH | EDSAZON
368 |PACKING, ELECTRIC COMPONENTBOARD | EA
369 |LEAD WIRE EA
403 |SNAPRING EA $40/5-50
405 | CHAIN GUIDE EA
406 | ANTI-ROTATION PIN EA
407 |ROLLER BOARD EA
408 |ROLLERPIN EA
409 |ROLLER EA ‘
410 | INTERMEDIATE STICK SPRING EA
420 |STRIPPER EA ‘
424 | CORRUGATED (SPRING PIN) EA @8x20 / @8x18
427 | WRENCH BOLT SW EA M5x25 / M6x35
429 | WRENCH BOLT SW EA M6x20 / M6x25
440 | CHAIN GUIDE STOPPER EA N/A N/A N/A
441 |HEX WRENCH BOLT(STOP) EA M6x20 N/A N/A N/A
504 |BUSH FOR RATCHET DISC EA
505 |DISC HUB EA
508 |SPLITRING EA
509 |STOPPER RING EA
516 |WRENCH BOLT SW EA M6x20 / M8x25
519 | PACKING PAWL COVER EA
536 | PACKING BRAKE STATOR EA
537 | SPRING COVER EA
538 | PACKING SPRING COVER EA
539 |WRENCH BOLT SW EA M6x20
540 |BRAKE SPRING EA
554 |WRENCH BOLT SW EA M6x35 / M8x35
557 |BRAKE STATOR EA
560 |CORD PRESSING METAL EA
561 | MACHINE SCREW SIW EA Mdx8
564 | MOVING CORE EA
569 |SNAPRING EA
572 | PACKING BEARING SUPPORT EA
575 |SPRING PIN EA @8x32 191035
576 |WRENCH BOLT SW EA M6x20 / M8x20
591 |POWER CABLE M 400X 4T 0804
A MC-126/MC-22b-48V NA
MAGNETIC CONTACTOR (CONTACTOR) UL NOTAPPLICABLE
EA | MC-12b/MC-22b-110V N/A
600
A GMC-12M 1a (48V)
MAGNETIC CONTACTOR (VFD) UL NOTAPPLICABLE
EA GMC-12M 1a (110V)
EA | 45VABSVA(48V) UL NOT NA
TRANSFORMER (CONTACTOR) APPLICABLE
EA 45VAIB5VA (110V) N/A
602
EA | 35VA(VFD48Y)ULNOT
TRANSFORMER (VFD) APPLICABLE
EA 35VA (VFD-110V)
TERMINAL BLOCK(MAGNETIC) EA | 6P/5P(MAGNETIC) ‘ N/A ‘
o0 TERMINAL BLOCK(INVERTER) EA | 12PA5P (INVERTER)
o | e
INTERFACE - 110V EA INVERTER 110V
621 |INTERFACE BOARD EA INVERTER
622 | TERMINAL BLOCK BOARD EA INVERTER N/A
623 |PCB SUPPORT BAR EA Hox@4
EQUIPMENT BOARD EA MAGNETIC ‘ N/A ‘
60 EQUIPMENT BOARD EA INVERTER
658 | MACHINE SCREW SIW EA M4x12
660 |FUSE HOLDER EA 3P
76 INSTRUCTION MANUAL

INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 77




Electric Chain Hoist

Il PARTS OF MOTOR TROLLEY NO. DESCRIPTION UNIT SIZE DSM-ISEDSM-1S | DSM-2WEDSM-2W | DSM-5SEDSMM5S | DSM-25 EDSM-2S
079 | BALL BEARING EA 6205ZN
NO. DESCRIPTION UNIT SIZE DSM-1SEDSM-1S | DSM-2WEDSM-2W | DSM15SEDSM-15S | DSM-2S EDSM-2S
080 | SNAP RING EA S-25
A01 | BRAKEASS'Y SET 081 | COLLAR FOR 3RD GEAR EA
S02 | BRAKE DISC ASS'Y SET 082 | PACKING FLANGE EA
AO3 | ROTORASS'Y SET 3PHSKEW 1.5 EA NCO 110/200V
A4S | STATORASSY SET NA 124 | INVERTER (2HP) EA NCO 380V
A04 | MOTORASS'Y SET | 3PH 0.4KW 220/380V 125 | MACHINE SCREW S\W EA M4x16
AO5 | GEAR SIDE PLATE ASS'Y SET 126 | MACHINE SCREW SIW PIW(S) EA M4x8
A06 | PLAIN SIDE PLATE ASS'Y SET 137 | MAGNETIC CONTACTOR EA 3PH GMC-12M 1b
ELECTRIC EQUIPMENT ASS'Y-CONTACTOR | SET 3PH 220/380V 141 | STARTING SWITCH EA
A08 | ELECTRIC EQUIPMENT ASS'Y-VFD SET 220V 144 | CAPACITOR EA
ELECTRIC EQUIPMENT ASS'Y-VFD SET 380V 145 | CONDENSER HOLDER EA
A09 | GEARED WHEELASS'Y SET 146 | MACHINE SCREW S/W PAW(L) EA M4x12
A10 | PLAIN WHEELASS'Y SET 150 | CHANNEL EA 115mm
A11 | POWER CABLE ASS'Y (1.5M) SET | 2.55Qx4C/4.0SQx4C SUSPENSION PLATE (OPTION) EA
. 2.55Qx4C + 1.55Qx8C 171 | CONNECTOR - PARALLEL EA
A12 | COMBINED CABLE ASS'Y (1.5M) SET | 14 0SQXAC + 1 550x8C
CONNECTOR - CROSS MOUNT (OPTION) EA
A13 | MOTOR CABLE ASS'Y (1M) SET 0.755Qx12C
524 | WRENCH BOLT SIW EA M5x12
W1T | WEATHER COVER SET N/A
534 | MOVING CORE EA
004 | SNAPRING EA $17/S25
539 | BALL BEARING EA 6203DD
005 | PLAIN WASHER EA 32x18/40x26.5
541 | BALL BEARING EA 6203DD
006 | SNAPRING EA R-52
591 | POWER CABLE M 2.55QX4C [ 4.0SQX4C
008 | GEARED WHEEL EA 2 550G + 1550EC
5 +1.5
009 | BALL BEARING EA 620322 / 620522 592 | COMBINED CABLE M /4_OSQ))((4C + 1_58Q))((8C
010 | SNAPRING EA R-40/ R-52 EA 12P 250VAC 20A
011 | WRENCH BOLT S/\W EA M10x20 604 | TERMINAL BLOCK EA 15P 250VAC 20A
012 | HEXBOLT S/W P/W EA M8x20 620 | INTERFACE EA 110V
013 | GUIDE ROLLER BODY EA 621 | INTERFACE BOARD EA
014 | GUIDE ROLLER EA 623 | PCB SUPPORT BAR EA H5x@4
015 | GUIDE ROLLERPIN EA 644 | CABLE GLAND EA PG135
018 | CORD HOLDER SET SET 645 | MOTOR CABLE SET 0.755Qx12C
019 | BALL BEARING EA 600322 646 | CABLE GLAND EA PG21
028 | PLAIN WHEEL EA 658 | MACHINE SCREW S/W EA M4x12
034 | UNUT EA M10 660 | LIMIT SWITCH BOARD (OPTION) EA
035 | SHAFT EA 661 | WRENCH BOLT S/W (OPTION) EA M6x20
036A | ADJUSTING COLLAR EA 662 | LIMIT SWITCH (OPTION) EA HY-M904
037 | WRENCH BOLT EA M10x60 / M10x70 666 | HEX BOLT S/W EA M6x10
038 | COTTERPIN EA 23x25 667 | CHANNEL STOPPER EA
039 | STOPPER PIN EA EA MAGNET
041 | MOTOR CASE 781 | CONTROL BOX EA INVERTER
043 | BRAKE COVER EA 732 | WRENCH BOLT SW EA M8x35
044 | BRAKE SPRING EA 733 | SUPPORT BAR EA
045 | MOTOR NAME PLATE 3PH VFD, CONTACTOR 734 | ELECTRIC EQUIPMENT BOARD EA MAGNET
046 | WRENCH BOLT SIW EA M8x20 735 | HEX STAY PIN EA
055 | TERMINAL BLOCK COVER EA 742 | CONTROL BOX COVER EA
056 | PACKING COVER EA 743 | CONTROL BOX PACKING EA
057 | TERMINAL BLOCK EA 6P 250VAC 20A 744 | MACHINE SCREW S/W EA M5*12
076 | 2ND GEAR EA 745 | NAME PLATE EA
077 | SPRING PIN EA @10x12 EA 63mm
078 | 3RD GEAR EA 749 | HEXSTAYPIN EA VFD 102mm
78 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 79



Electric Chain Hoist

DSM-15W,
NO. DESCRIPTION UNIT SIZE DSM-1S EDSM-1S DSM-2W EDSM-2W | DSM-1.5 EDSM-1.58 DSM-2S EDSM-2S NO. DESCRIPTION UNIT SIZE DSM-2.55 | DSM-3S EDDSSNIIstv\‘IIv SJSSTA.-SSV\‘IIV EDDSSMM775;’\‘IIV EDDSSMM-j:)(\,I‘VN 2:)¥vw Egosx
750 | PLAIN WASHER EA M6 ;
754 | SET SCREW EA M10x10 A01 | BRAKE DISCASS'Y SET N/A
755 | RIVET EA 224 A02 | BRAKE STATORASS'Y SET N/A
760 | BUMPER STOPPER (OPTION) EA A3 | ROTORASSY SET
761 | BUMPER BRACKET (OPTION) EA SET | CONTACTOR 220/380v
762 | HEXNUT (OPTION) EA M10 A04 | MOTORASS'Y SET VFD 220V
763 | SPRING WASHER (OPTION) EA M10 , SET VFD 380V
764 | HEXBOLT S/W EA M10x20 AS | STATORASSY SET
1A | HEXWRENCH BOLT S/\W EA M10x40 A5 | GEAR SIDE PLATE ASS'Y SET
A06 | PLAIN SIDE PLATE ASS'Y SET
ELECTRIC EQUIPMENT ASS'Y-CONTACTOR | SET 220/380V
A08 | ELECTRIC EQUIPMENT ASS'Y-VFD SET 220V
ELECTRIC EQUIPMENT ASS'Y-VFD SET 380V
A09 | GEARED WHEELASS'Y SET
A10 | PLAIN WHEELASS'Y SET
A11 | POWER CABLE ASS'Y (1.5M) SET | 4.0SQx4C/6.0SQx4C
A12 | COMBINED CABLE ASS'Y (1.5M) SET 4.0SQx4C +1.55Qx8C
A13 | MOTOR CABLEASS'Y SET 0.758Qx12C N/A
WAT | WEATHER COVER SET
004 | SNAPRING EA S-25/8-35/S-45
005 | PLAIN WASHER EA 46x26.5 / 60x36.5 N/A
006 | SNAP RING EA R-52 / R-62
008 | GEARED WHEEL EA
009 | BALL BEARING EA 6305/6307 / 630922
010 | SNAPRING EA R-62 /R-80/R-105
011 | WRENCH BOLT S\W EA M10x20 N/A
012 | WRENCH BOLT S/\W EA M10x30
013 | GUIDE ROLLER BODY EA N/A
014 | GUIDE ROLLER EA N/A
015 | GUIDE ROLLERPIN EA N/A
018 | CORD HOLDER SET SET
019 | WRENCH BOLT S\W EA M10x35 / M10x40 N/A
020 | HEXNUT EA M5
028 | PLAIN WHEEL EA
034 |UNUT EA M12/M14 N/A
035 | SHAFT EA
036A | ADJUSTING COLLAR EA N/A
037 | WRENCH BOLT EA M12x80 / M14x110 N/A
038 | COTTERPIN EA @3x25 N/A
039 | STOPPER PIN EA N/A
043 | BRAKE COVER EA N/A
044 | BRAKE SPRING EA i NA
EA 6P /8P N/A
CONTACTOR 230/460V
045 | MOTOR NAME PLATE EA VFD 230V 6P
VFD 460V 6P
046 | WRENCH BOLT S/W EA M6x20
047 | SPRING PIN EA a6x15
050 | WRENCH BOLT S/W EA M8x25
054 | COVERPLUG EA ‘ N/A
80 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 81



Electric Chain Hoist

NO. DESCRIPTION UNIT SIzE DSM-255 | DSM-35 | DSwo | DSTLEW | DSW7ow | Dowio, z??vxsé:svvu\é NO. DESCRIPTION UNIT SIZE DSM-255 | DSM-3§ | DowaW | DSHEW | DSW7W | Do, 2[1‘@: Eé}v‘:v\cl
055 | TERMINAL BLOCK COVER EA N/A 15y | CONTROL BOX (CONTACTOR) EA
056 | PACKING COVER EA N/A CONTROL BOX (VFD) EA
057 | TERMINAL BLOCK EA 6P 250VAC 20A N/A 732 | WRENCH BOLT SW EA Mgx60
060 | ADJUSTING COLLARA EA N/A 733 | SUPPORT BAR EA
061 | STAY PIPE EA N/A CONTROL BOX COVER (CONTACTOR) EA
062 | ADJUSTING COLLAR C EA N/A "2 | CONTROL BOX COVER (VFD) EA
063 | SPRING WASHER EA M48 N/A 743 | CONTROL BOX PACKING EA
064 | HEXNUT EA M48 N/A 744 | MACHINE SCREW SIW EA M5x10
071 | GEAR CASE EA 745 | NAME PLATE EA
072 | FLANGE EA 749 | HEX STAY PIN EA 63mm
073 | WRENCH BOLT S/W EA M8x50 750 | PLAIN WASHER EA M6
076 | 2ND GEAR EA 754 | SET SCREW EA 10x10/ 12x20 N/A
077 | SPRING PIN EA 28x20 755 | RIVET EA |  ©24x8/@3.0x12
078 | 3RD GEAR EA 760 | BUMPER STOPPER EA NA
079 | BALL BEARING EA |  620522/630522 761 | BUMPER BRACKET (OPTION) EA N/A
080 | SNAPRING EA s25 762 | HEXNUT (OPTION) EA M10 N/A
081 | COLLAR FOR 3RD GEAR EA 763 | SPRING WASHER (OPTION) EA M10 N/A
082 | PACKING EA 764 | HEX BOLT SW (OPTION) EA M10x20 NA
083 | WRENCH BOLT S/W EA Mgx25
SUSPENSION PLATE (OPTION) EA N/A
171 | CONNECTOR - PARALLEL EA N/A
CONNECTOR - CROSS MOUNT (OPTION) |  EA N/A
523 | BUMPER RUBBER EA N/A
539 | BALLBEARING EA 6202DD
541 | BALLBEARING EA 6204DD
M 4.08Q:4C N/A
591 | POWER CABLEB (1m)
M 6.05Qx4C N/A
592 | COMBINED CABLE (1m) M | 4.0SQx4C +1.55Qx8C
600 | INVERTER (2HP) = 2000
EA 400V
604 | TERMINAL BLOCK EA 15P 250VAC 20A
620 | INTERFACE A o
EA 110V
621 | INTERFACE BOARD EA
623 | PCB SUPPORT BAR EA H5x24
640 | RECTIFIER EA SR-304 3A N/A |
644 | CABLE GLAND EA PG135
645 | MOTOR CABLE SET 0.755Qx12C N/A |
MAGNETIC CONTACTOR EA MC-12b-48v
%7 MAGNETIC CONTACTOR EA MC-12b-110v
658 | MACHINE SCREW SIW EA M4x12
660 | LIMIT SWITCH BOARD (OPTION) EA N/A
661 | WRENCH BOLT S/W (OPTION) EA M6x20 N/A
662 | LIMIT SWITCH (OPTION) EA HY-M904 N/A
664 | MACHINE SCREW SIW PW(L) EA M4x8
665 | CHANNEL EA 115mm
667 | CHANNEL STOPPER EA
668 | MACHINE SCREW SIW PAW(S) EA Mdx12

82 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 83



Electric Chain Hoist

[l 7.5TON, 10TON HOOK MOUNTED HOIST PARTS NO. DESCRIPTION UNIT SIZE UP[%ASE‘Y_’{FT AB(I))\?Q ;mIFT DSA10W

NO. DESCRIPTION UNIT SIZE UPI'JI'?)AE?I\./IS‘I’_\:FT A5 83‘2‘;&"LFT DSA-I0W 212 :E)E"f :&iAEVE PIN Ei
AO1 | TOP HOOK BLOCK ASS'Y SET 017 | SPRING WASHER EA M16
S01 | SAFETY LATCH SET SET 018 | FEXNUT EA M6
001 | TOP HOOK WITH LATCH EA 019 | HEX BOLT SW EA 1020
002 | UPTURNING EA 020 | BOTTOM LOAD BLOCK PLATE SET \
003 | CHAIN CONTAINER HANGER SET NIA 021 | CHAIN GUIDE A
004 | KEY PLATEA EA S01 | SAFETY LATCH SET SET \
005 | UP LOAD BLOCK PLATE SET 023 | BOTTOM TURNING EA
006 | HOIST CONNECTOR EA 024 | BOTTOM HOOK WITH LATCH EA |
007 | COLLARB EA 037 | HOOK NUT EA
008 | NEEDLE BEARING EA NA4910 038 | SPRING PIN EA 2570
009 | IDLE SHEAVE EA 039 | CHAIN ANCHORAGE BOLT EA N/A
010 | COLLARA EA 040 | U-NUT EA M12 N/A
011 | CHAIN GUIDE ROLLER EA 042 | STOPPER SPRING PIPE ASS'Y EA N/A
012 | STAY BOLTA EA 043 | CHAIN ANCHORAGE METAL EA N/A
013 | IDLE SHEAVE PIN EA 044 | THRUST BEARING EA 51209
015 | KEYPLATE C EA 054 | BOTTOM HOOK NAME PLATE EA
016 | PLAIN WASHER EA M16 055 | NAME PLATE RIVET EA 3.2'6
017 | SPRING WASHER EA M16
018 | HEXNUT EA M16
019 | HEX BOLT SW EA M10+20
021 | CHAIN GUIDE EA N/A
034 | STAYBOLTB EA
036 | COLLAR EA
037 | HOOK NUT EA
038 | SPRING PIN EA 8*70
053 | STAYBOLTC EA
A21 | CHAIN CONTAINER ASS'Y SET PccgﬁfAlTNEEEé ggé\y
A50 | TOP HOOK WITH LATCH SET NIA N/A
045 | HANGER STAY BOLTA EA NIA
046 | HANGER STAY BOLT B EA NIA
047 | HEXNUT EA M12 NIA
048 | SPRING WASHER EA M12 NIA
049 | HEX BOLT EA M12*30 NIA
053 | STAY BOLT EA
056 | CONNECTING STAY BOLT EA NIA N/A
057 | STAY COLLAR EA NIA N/A
059 | SUPPORT HANGER EA N/A N/A
060 | HANGER STAY BOLT C EA N/A N/A
061 | HANGER STAY BOLT D EA NIA NIA
A15 | BOTTOM HOOK BLOCK ASS'Y SET
004 |KEY PLATEA EA
007 | COLLARB EA
008 | NEEDLE BEARING EA NA4910
009 | IDLE SHEAVE EA
010 | COLLARA EA
011 | CHAIN GUIDE ROLLER EA
012 | STAYBOLTA EA

84 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 85



Electric Chain Hoist

[l 7.5TON, 10TON TROLLEY MOUNTED HOIST PARTS [l 15TON, 20TON HOOK MOUNTED HOIST PARTS

NO. DESCRIPTION UNIT SIZE UPDT%MéﬁgFT Asging-;ﬁmn DSM-10W NO. DESCRIPTION UNIT SIZE EDDSS‘:E;"',’V E%Ssﬁ‘fzog“,’v

A30 | CONNECTING BLOCK ASS'Y SET DSM A1 | TOP HOOK BLOCK ASS'Y SET

004 | KEY PLATEA EA A21 | CHAIN CONTAINER ASS'Y SET | 8mLIFT/6mLIFT

006 | HOIST CONNECTOR EA N/A 001 | SPRING WASHER EA M12

007 | COLLARB EA 002 | HEXNUT EA M12

008 | NEEDLE BEARING EA NA4910 003 | HEXBOLT EA M12:30

009 | IDLE SHEAVE EA 004 | CHAIN CONTAINER HANGER SET

010 | COLLARA EA 005 | HEXNUT EA M16

011 | CHAIN GUIDE ROLLER EA 006 | SPRING WASHER EA M16

012 | STAYBOLTA EA 007 | HEXBOLT EA M16*100

013 | IDLE SHEAVE PIN EA 009 | IDLE SHEAVE PIN EA |  O50°204/050°249

015 | KEY PLATE C EA N/A 010 | KEY PLATE (A) EA

016 | PLAIN WASHER EA M16 N/A 011 | HEX WRENCH BOLT EA M12:25

017 | SPRING WASHER EA M16 012 | SPRING WASHER M12

018 | HEXNUT EA M16 013 | HEXNUT EA M18IM22

019 | HEX BOLT SW EA M10°20 014 | SPRING WASHER EA M18/M22

029 | UP LOAD BLOCK PLATE SET N/A 015 | KEY PLATE (8) EA

150 | CONNECTING FLATE SET NA 016 | SPRING PIN EA 21250

EA N/A 017 | SUPPORTRING EA

033 | COLLARC EA N/A 019 | UPTURNING EA

034 | STAYBOLTB EA NA SO1 | SAFETY LATCH SET SET

035 | CONNECTOR PIN EA N/A 023 | TOP HOOK WITH LATCH EA

036 | COLLAR EA NA 025 | HOOK NUT EA

A21 | CHAIN CONTAINER ASS'Y SET | 026 | GUIDE COLLAR (D) EA NA
027 | UP LOAD BLOCK PLATE SET

028 | CHAIN CONTAINER HANGER SET NA 025 | GUDE COLLAR &) A

041 | CHAIN GUIDE STOPPER EA NA 25 | NEEDLE BEARING " NAB9T0

045 | HANGER STAY BOLTA EA NA 150 | IDLE SHEAVE "

046 | HANGER STAY BOLT B EA N/A 051 | STAYBOLT A |

047 |HEXNUT EA M12 032 | CHAIN GUIDE ROLLER (B) EA

045 | SPRING WASHER EA M12 033 | CHAIN GUIDE ROLLER (C) EA | NA

049 | HEX BOLT EA M12°30 034 | GUIDE COLLAR () "

051 | HEX BOLT SW EA M12x30/M16x30 035 |STAY BoLT "
036 | STAY BOLT (M) EA

86 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 87



Electric Chain Hoist

NO. DESCRIPTION UNIT SIZE E%ngfg‘\llv E%sgfml [l 15TON, 20TON TROLLEY MOUNTED HOIST PARTS
A9 | BOTTOM HOOK BLOCRASSY NO. DESCRIPTION UNIT SIZE DSM-15W DSM-20W
001 | KEY PLATE (B) EA EDSM-15W EDSM-20W
002 | SPRING WASHER EA M12 A30 | CONNECTING BLOCK ASS'Y SET
003 | HEX WRENCH BOLT EA M12+25 A21 | CHAIN CONTAINER ASS'Y -SCC10 SET 8m LIFT/6m LIFT
004 | BOTTOM HOOK NAME PLATE EA 001 | SPRING WASHER EA M12
005 | NAME PLATE RIVET EA 002 | HEXNUT EA M12
006 | HEXNUT EA M24/M27 003 | HEXBOLT EA M12*30
007 | SPRING WASHER EA M24/M27 004 | CHAIN CONTAINER HANGER SET DSM
008 | KEY PLATE (A) EA 005 | HEXNUT EA M16
009 | SPRING WASHER EA M18 006 | SPRING WASHER EA M16
010 | HEXNUT EA M18 007 | HEXBOLT EA M16*170
011 | BOTTOM LOAD BLOCK PLATE SET 008 | CHAIN CONTAINER SUPPORT PIN SET EA
012 | STAY PIPE (E) EA 133/185mm 009 | SPRING WASHER EA M18
013 | HEXNUT EA M12 010 | HEXNUT EA M18
014 | SPRING WASHER EA M12 011 | KEY PLATE (A) EA
015 | STAY PIPE (D) EA 012 | HEX WRENCH BOLT EA M12*20
016 | IDLE SHEAVE PIN EA 281/341mm 013 | SPRING WASHER EA M12
017 | SUB SIDE PLATE EA 014 | HEXNUT EA M20
018 | BOLT(RB) EA 120/ 124mm 015 | SPRING WASHER EA M20
019 | STAY BOLT (H) EA 286/ 346mm 016 | CONNECTING PLATE SET
020 | STAY BOLT (J) EA 284 / 342mm 017 | GUIDE COLLAR (A) EA
021 | STAY BOLT () EA 122/ 125mm 018 | CHAIN GUIDE ROLLER (B) EA
022 | CHAIN GUIDE (C) EA 019 | GUIDE COLLAR (E) EA
023 | STAY BOLT (G) EA 300/368mm 020 | STAYBOLT (L) EA 216/269mm
024 | HOOK NUT EA 021 | STAY BOLT (O) EA 211/265mm
025 | SPRINGPIN EA ®2*50 022 | GUIDE COLLAR (B) EA
026 | BEARING CASE EA 023 | IDLE SHEAVE EA
027 | THRUST BEARING EA 51312/51313 024 | NEEDLE BEARING EA 4910
A28 | STOPPER SPRING PIPE ASS'Y SET 025 | GUIDE COLLAR (D) EA
S01 | SAFETY LATCH SET SET 026 | IDLE SHEAVE PIN (E) EA 208/261 mm
033 | BOTTOM HOOK WITH LATCH EA 027 | STAY BOLT (M) EA
035 | BOTTOM TURNING EA 200/ 254mm
036 | CHAIN GUIDE ROLLER (B) EA
037 | GUIDE COLLAR (A) EA
038 | IDLE SHEAVE EA
039 | NEEDLE BEARING EA NA4910
040 | GUIDE COLLAR (B) EA
041 | IDLE SHEAVE PIN (F) EA
88 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 89



Electric Chain Hoist

[l PARTS OF LOW HEADROOM HOIST (LOAD BLOCK) Il PARTS OF LUG MOUNT TROLLEY KIT

NO. DESCRIPTION UNIT SIZE Elgww-?sv\\l’v E'?JS;'HH'\:A-ZV‘\”V NO. DESCRIPTION UNIT SIZE PTK-1 PKT-2 PTK-3 PTK4
A1 | CAM LIMIT SWITCHASSYY SET 105 PLAIN SIDE PLATEASSY A SET
02 | LT CAM PLATE Ay o= T06 PLAIN SIDE PLATEASSYY B SET
PRETTT o A10 PLAIN WHEEL ASS'Y SET
O SEAE o 004 SNAP RING EA 312,;,12;;20,2;35
L03 | GUIDE COLLARA EA 005 PLAIN WASHER EA pravinduioct
LO4 | GUIDE ROLLER EA 009 BALL BEARING EA | 6203/6205/6305/63072Z
LO5 | GUIDE COLLARB EA 010 SNAP RING EA | R40,R52, R62, R8O
LO7 | LIMIT SIDE PLATE EA | 011 WRENCH BOLT SW EA M10°20
LO8 | STAYBOLT EA 013 GUIDE ROLLER BODY EA
L13 | CONNECTING BOLT EA | M16X95/ M16X100 | o GUDE ROLLER "
L14 | SPRING WASHER EA M10 o1s GUDE ROLLER PIN "
L15 | METAL COLLAR EA | 028 PLAIN ROLLER EA
L16 | SPRING WASHER EA M16 o UNUT n VO, 12, M1
L17 | CHAIN ANCHORAGE METAL EA o AT n
L18 | CHAIN ANCHORAGE BOLT SET EA M10°47 / M12*54 v ADUUSTING COLLAR En
2 | ChANSUDE = 037 WRENCH BOLT EA M10°70/M10°80/
21 | HEXNUT EA M16 M12:90/M14*120
122 | BALLBEARING EA 6010ZN 038 COTTER PIN EA 03x25 / 94x40
123 | HEXNUT EA M10 039 STOPPER PIN EA
L24 | CONNECTOR EA SUSPENSION PLATE EA
L26 | OPERATING PLATE EA 171 CONNECTOR - PARALLEL EA
L27 | OPERATING HEX SHAFT EA CONNECTOR - CROSS MOUNT EA
L28 | SPRING PIN EA s SETSCREW e 810/8*15/
L29 | ROLLER COLLAR EA 10701220
L30 | LIMIT SWITCH CAP EA
L31 | LIMIT CAMBOLT EA
132 | BUSH EA
L33 | HEXBOLT SW EA M6x10
L35 | CABLE ROCKER EA
L36 | STOPPER COLLAR EA
L37 | STOPPER SPRING EA

90 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 91



Electric Chain Hoist

11.Electric Wiring Diagram

[l Electric Wiring Diagram of Hook Suspension Series

DSA-1S, DSA-2W

CONSUMER \ PENDANT PUSH BUTTON | DOWN EM
UP STOP
5 |1 B
Edxe -
6 |2 C
HOIST CONTROL BOX_|
HOIST CABLE
0.755Qu5C(Yellow) - 4 32 1)
B %
VCT CABLE
2.5SQx4C(Black, Green)
DWO1
UP01
UPPE
LOWER
LIMIT c2
SWITCH C1
TOAD
LIMITER
(aack) |-
Brown pj\g
Red C
Yellow C2
Green| k1
Gray K
White L_-GND
| Blue | CONT
HOIST VCT
Motor CABLE
1.0SQx8C
POWER P
SUPPLY K2 l
30 l GND TRANSFORMER —-
1MCC [101 JA P PE
T% 1301 ‘
E A ﬁé A
PE BK 1 1101 1101
BK 2 1201 o [CT 1.201
BK 3 1.301 2 Y 1.301
Green 3 T7 | UPPER
N © Q# o 65 LOWER
| 1[5 10 [g [LMIT
PE “PE g = g = SWITCH
11315 11315
w01\ -\\ M102\-\ -
2 14 |6 214 |6
W101 cvo1,
V101
U101
43 |43
M101\M102
1 /2M\3 B { 44 |aa
L/QJ ELECTROMAGNETIC
= HOIST BRAKE
PE MOTOR

92

INSTRUCTION MANUAL

B Electric Wiring Diagram of Motorized Trolley

DSM-1S, DSM-2W

CONSUMER | TROLLEY CONTROL BOX | PENDANT PUSH BUTTON | WEST _DOWN M
EAST  UP STOP
5 11 |5 |1
A A o
6 2 |6 |2 c
HOIST CONTROL BOX_|
HOIST CABLE
0.7550x7C(Yellow) 16 8 4 32 1)
VCT CABLE I
VCT CABLE
2.55Qx4C(Black, Green)?\ Z'SSQXA‘Snglach;’xg(;reeg)d;\
WEQ1 op{Red3 WEQ1
EAQ1 -{Red 2 EAQ1
“OPTION: B\gg:
LIMIT
SWITCH [NC ~ [NC
EAST E{ WEST 2
N UlNe &
EA0] WED
M302 / M301 LORD
LIMITER
() |4
Brown pj\g
EA20 WE2 Red [ |.¢
ellow| f.c
Green| |y
Gray [ 1y
White |_i.GND
Blue { - CONT
TROLLEY \é%LE
Motor
s 1.0SQx8C
POWER P org Red! 2
SUPPLY l
30 l é(,\z,D TRANSFORMER —=
1MCC 1101 JA *p1)l PE
T -\ 1301 ‘
= A g\
PE BKA| | 1101 L101 BK1 1101
BK 2 1201 1201 o [BK2 o |CT] 1201
BK3 1301 1301 21BK3 S 1301
Green 3 [Green 3 . T7 L UPPER
N \__/ LOWER
l i i “’7] ‘5‘% ¢ ‘5; LIMIT
1 1 1 1 12 8 10 6lgwiren
PE PE PE PE g1 g8
135 1135 1355 1135
m301\-\\ m302 -\ Mo\ 102\
2lale o lale 2lale |2 lale
Tv101
U101
w101 cvoi,
V101 T
P wint 43 a3
123 123
AR A
3~ 3~ ELECTROMAGNETIC
— _ TROLLEY = HOIST BRAKE
PE  MOTOR PE MOTOR

INSTALLATION / OPERATION / MAINTENANCE SERVICE 93



Electric Chain Hoist

[l Electric Wiring Diagram of Hook Suspension Series [ Electric Wiring Diagram of Motorized Trolley
EDSA-1S, EDSA-2W EDSM-1S, EDSM-2W
CONSUMER I PENDANT PUSH BUTTON | EM [ CONSUMER ] [ TROLLEY CONTROL BOXT [ PENDANT PUSH BUTTON | EM
DOWN UP STOP WEST EAST DOWN UP STOP
g1 Jalo 1314 4 l6
1614 1416 B B e 1?
E\,L*EL - 1913 |3]5 [1913 3]s C
1913 315 C HOISTCONTE‘%IIS%_O(?(ABLE
VCT CABLE
HOTST CONTROLBOX | 2.5sox4C(B|\£kT, gﬁeﬁ?\ 2.5SQx4EgB5laé%(,§é?§nL?\ 0.7550x9C(Yellow) EENK 54UP03 6 2 1D
. X e
VCT CABLE 0753%2%(5335% 54 3 6 2 1) o)\ |ResT G R 0 A
2.55Qx4C(Black, Green) ' UPO !
5% 7 B 2 M
Whit INTERFACE Black ES Red 3| [FAQ1 P
,.'ﬁfR F§ Red RS 3 1Red 4] [WEQ1 NJTP
Buel ' CF Ms~Qrange  MS “‘1’ Red 5] [TMS HoisT
FFL HSY Motor
’ o l_vc REST Gray _ REST - ngRFégE a5 _ T
ﬂ_7 ?_m?{q Blue :ﬁlé,: I{;C Ora?]qe MS MS .
P SWITCH [nc  [ng R Gy RE fFL RE@ Gy REST 2
HOIST nell g FrrBlack LCR LCH
Motor R e c LOPD
INTERFACE WEO{EA01 L LIMITER
-LCR Fo-jBlack FS s Iamm vl Grey RE (o |
Rl RaiRed RS DWo1 E o COM Wk f of RE Haa Broar L p 4%
Blue [[Gr  fhojOrange hiS MS e e TR s
L HSY oo peet ez L Orange] Qe bt
LCR LCH RESF CON—Smmncont hie LG\
ETAC e | - CONT
UPPER N LNITER Totey e a ot
LOWER L{Black| {.c Motor %ngsc
CA 6‘% 6? RE~-Cray RE Brown pj\g L L D
F‘ﬁla‘:k Red C+—
LIMIT 1 |3 R-_Red Yello ] Red 1] [AC1
SWITCH LG~ White ¢ Green%_(v; z l
\V=iOrange Gray DZ TRANSFORMER = mﬁ
COM Brown COM  Hw= Whil&%-'C\SND | “PE| A1
Blue waC Blue [ l-RoNT POWER [~ L £ aa RY oy
Ad SUPPLYX | . IOV —IT
VCT 3N 1234 56RRR3 123456 RRR3
CABLE 1MCC S\ INVERTER |, INVERTER
1.0SQx6C e RSTYYWEEPH WEEPE
Red | [1101 BK 1] 1101
| e ez
aCl
(E\AC1 . Green 3 |Green
TRANSFORMERI 2 i\j J L i i
‘ PE m[% PE PE L;81 “PE PE PE
— R2 1201
POWER 1301 495 %
SUPPLY L R i
[ [¢) O
30 l 123456 RRR3 129
lMCCQF -\ INVERTER i a
E Red | 1101 B TROLLE Ve
e
White | {1202
Black | {1302
|Green| | 1
Il 5
— K2
PE B
PE L101 GND
1201
1301
94 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 95



Electric Chain Hoist

B Electric Wiring Diagram of Hook Suspension Series
DSA-1.5S, DSA-2S, DSA-2.5S, DSA-3S, DSA-3W, DSA-5W, DSA-7.5W

CONSUMER ] PENDANT PUSH BUTTON | o —
uP STOP
5 |
EA<E -
5 |2 C
HOIST CONTROL BOX
HOIST CABLE
0.758QXSC(YeIIow)4< 5 4 2 1
M1 110 B B %
VCT CABLE
4.0SQx4C(Black, Green)?\
DWO1
UPO1
UPPER
LOWER 7\}
L|M|T%z ‘52 c2
SWITCH e
UP1
M102 M10132 LOAD
LIMITER
3 () |
Brown PE\{
UP20 DW2 Red [T
7411103&,_8?/
Al Green K1
A2 Gray |
White | (-GND
| Blue | L. CONT
HOIST T
Motor CABLE
s 1.0SQx8C
POWER p
SUPPLY . i
N | . GND TRANSFORMER -
1MCC 8 1101 JA P PE
T% 1301 |
L \g A
PE BK1|| 1101 L1 é%
BK2 [ | 1201 °T 1G] S
BK3 | 1301 0 L2t
o 7 T7 L UPPER
R o G,%f o 65 LOWER
P PE CBERERE
— | —| |
11315 1135
m101\-\\ M102\-\-
214l lolale
WA101 CVvo1,
V101 {
U101
43 |43
1/2M\3 B 44
L/QJ ELECTROMAGNETIC
= HOIST BRAKE
PE MOTOR

96 | INSTRUCTION MANUAL

B Electric Wiring Diagram of Motorized Trolley

DSM-1.5S, DSM-2S, DSM-2.5S, DSM-3S, DSM-3W, DSM-5W

CONSUMER ] TROLLEY CONTROL BOX PENDANT PUSHBUTTON | WEST _ DOWN M
EAST  UP STOP
5 11 5 |1
ele) Bl E
6 2 6 |2 c
HOIST CONTROL BOX_|
HOIST CABLE
0.755Qu7C(Yellow) 716 8§ 4 32 1)
VCT CABLE M3 712 711 f10 B H YU
VCT CABLE
4.0SQx4C(Black, Green) 4'OSQX4E(18|535°(§’X§§;2L)
WEQ1 o Red3 WEO1
EAQ1 o {Red2 EAQ1
*OPTION: B‘ggf
LIMIT
SWITCH, [NC  NC
EAST h{ WEST &
N Ulne &
EAOT WEQ -
TOAD
M302 / M301 m LIMITER
acl C
Brown :Sj\g
EA20 WE2 Red [ l.cr—
Vellow| |.co ]
Green| .k
Gray K2
White 1 . GND
|Blue |- CONT
TROLLEY T \C/%LE
Motor
» e 1.0SQx8C
POWER( — P o Red 1 P
SUPPLY l
30 l o éﬁD TRANSFORMER -
11\400 B 1101 A *p1)l PE
T % 1301 \
A g\
PE BKA|| 1101 1101 BK1 L101
BK 2 1201 1201 o [BK2 o ICT| 1201
BK 3 1301 1301 Z1BK3 z N 1301
Green 3 |Green 3 . T7 L UPPER
N \__/ LOWER
i i i &12&72 &10&5 LIMIT
= = = = e 2 ISWITCH
PE PE PE PE EREERE
1835 1305 135 305
m301\-\-\ M302 \-\-\ mo1\-\-\ m102\-\-\
2lal6 246 2lale 24l
1v101
U101
w101 cvot,
V101
1 %5 % U101
1213 123
FE =~
3~ 3~ ELECTROMAGNETIC
— _ TROLLEY = HOIST BRAKE
PE MOTOR PE MOTOR
TERMINAL BLOCK

INSTALLATION / OPERATION / MAINTENANCE SERVICE



Electric Chain Hoist

B Electric Wiring Diagram of Motorized Trolley B Electric Wiring Diagram of Hook Suspension Series

DSM-7.5W EDSA-1.5S, EDSA-2S, EDSA-2.5S, EDSA-3S, EDSA-3W, EDSA-5W, EDSA-7.5W
CONSUMER ] TROLLEY CONTROLBOX B TROLLEY CONTROLBOXA PENDANT PUSH BUTTON WEST DOWN ™ CONSUMER ] PENDANT PUSH BUTTON | M
EAST  UP sgg DOWN UP STOP
5 [1 s
E*éﬂz Ei‘gf\z & 1} 14 AW ’—%
_HUSTQUNAS?SLTBCC;\BLE E\71571*; 3\5 GVC
0.755047C(Yellow) 16 8 4 341
VCT CABLE VCT CABLE 3 M2 01 Y0 BB Y HOIST CONTROL BOX ]
VCT CABLE HOIST CABLE
4.0SQx4C(Black, Green) 4.0SQx4C(Black, Green) VCT CABLE 4C 54 3 6l 2| 1 )
4.0SQx4C(Black, Green)
1 +1.58Qx11C(Red) 1 +1.58Qx8C(Red) 1 40SQx4C(Black, Green)?\ 0.75SQx7C(Yellow) P
877 110 0B %
WEQ1 Red 3 WEQ1 Red 3 WED1
EA02 - Red 2| |EAQ2 EAD1 - Red 2 EAQ1
WITCH WITCH
st oot vty o] .
NC NG switch £ 2 o
WEOQ Red 9 WEQ2 UP10 DW1 c
2 |2 2 |32 ?2 ?2 Coun
402 31M401 [ M302 31w1301 [ M10231M1o131 o | LhiTeR P
EA20 WE2 EA20 WE2( P20 w2 e p 3
TG TP
ISR Y INRN ) (érm ,ﬁJ HOIST
% B R i Wi INTERFACE Motor
TPQ | ed 1 TPO Blue | - CONT White | Black ES U
Red 1 ; \ f -[CR FS- %
TROLLEY (TP °T °13 PIROLLEY H"!S‘T P \éggLE -RL RS~ Og%de K{/% “Dﬂvsvm
B otor Buﬁ | g
Motor ~ [TP P ¥gior TP 1.08Qx8C -ll:'(L;F Mg c2
r P Red 1 P REST Grav REST
o 1 , il
30 7% ) J’KANSFORME = UPPEECR LCF /\ LOAD
11 == ’ LIMITER
lMCCT ] i p e LOWES Gray RE | (Black) ¢
E BK 1 L0t L101 B 1 L101 BK 1 L0t CAVo/ & RE Brown| |-p_3IE
B2 1201 1201 TTBK? 1201 TTBK?2 (o 1201 F-Black Red | |
BK3 1301 1301 BK3 1301 BK3 s 1301 LMim 1 3 ool Red Yellow =CH-
Green 3 1Green 3 |Green| 3 1 T7 L uPPER SWITCH Llé_ﬂhlle c G C
N l l\/ l l\/ l b7 o [of [QUER co NliOrange Grgevn 52
148 [d s : K
PE PE PE PE PE P o=E ogg o BrBowne X(?M H= White | . GND
1 3|9 = | Blue | L CONT
M4°1\r1 i\?/moz ! i\5 M301\r1 i\iASOZ ! i\5 wioft. i\5M1oz\r1 3\5 AC \C veT
2lale |l 2ale ol 2lals el
CABLE
i i 1080180
W101 CV01,
iy
4757 457
"1A1C1 l
123 123 123
/@9 AD - TRANSFORMER —= 7
L TROITEY B L TROIEY A L fost ELECTROMAGNETIC PE Al
PE MOTOR PE MOTOR PE MOTOR ! R2
POWER \ JA 110V
SUPPLY TV == ]
32 l 123458 RRR3
MCcB—\-\ INVERTER . |
= RSTUVWEREPE
PE a5 5060
Red | |1101 >
White | {1201
Black | |1301
|Green| |
sl Tl
— K2
= 14
PE e —GND
123
A
3~
HOIST =
BRAKE  poTOR T©

98 | INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE ‘ 99



Electric Chain Hoist

[l Electric Wiring Diagram of Motorized Trolley [ Electric Wiring Diagram of Motorized Trolley
EDSM-1.5S, EDSM-2S, EDSM-2.5S, EDSM-3S, EDSM-3W, EDSM-5W EDSM-7.5W

CONSUMER TROLLEY CONTROL BOX PENDANT PUSHBUTTON EM o N =
WEST EAST DOWN UP =S -
T 5 < B g] uf
& - Q —
TORAS 1é14 4 6 @ P B2la58:983 |622
Eu,,‘g,\ EU%LN g5 ! R
1913 35 |1513 [3]5 c 5 = By ET=F FEEEEEEE
° 15 e o || (22838521
HOIST CONTROL BOX S LTS !
) o [
VCT CABLE VCT CABLE HOIST CABLLC I B TR RIEED) g h
4.0SQx4C(Black, Green) 0.75SQx9C(Yellow) —
4.0SQx4C(Black, Green) uPO 17 ® | 3
+1.55Qx8C(Red) 2 2 g Elce d
1914 113 87 710 0B U & = g Yo o PR w |9
o{Red 2} [REST 3 O w B o F
e o = BTl - ' w
w o =
= > +49d .
P o 2 5 o2 N ee
7 g g : Zo)ee
o w -~ B =
[ o w [
> p=]
w Z P9 b = =
= xd— = = [&] =
337 3 EEEEE - T2 Y
INTERFACE P T A08 < NERES o 3ﬂ 2402 :% oz
- =3 3 =
teflcR FodBlack  ES Red | |EAQ1 nj 52 Sbddd, pladat £z B = Le2i 2
i S Red RS E1Red 4] [WEOT B S ré o o - o g =
RL RS TP O > = = = = = 13}
LLCF Ms~Qrange  MS o) Red 5] [TMS HoisT E Rl & e 3o (2] o
WFL HSH ! =2 =23 z3%3% 32 S o
REST-Cray REST INTERFACE Motor = e g | ER = ﬂj
WEOJEAO ' whiel- R Fo4Black FS P & B = g3 -1 24 = go
OPTION: bRL Roel<Red RS Dwo1 s - S S [ Wg ) I
LIMIT Bue b | CF MSwiOrange  MS MS - E b = N,;,;— =
o) (&)
SWITCH [NC NG RE= Gray RE f=FL RE%?’: Gray REST = =l 555% s} f%g%é o B ddg &
Black o ux B 9 S88 —1
e hd Fop Black LCR LCR — NS 5 < 4345
Cal White c NA<d = =
weoFof e (o) | LMTER ~(3i E 2
0N COM  Heg LOXV,EF67‘; 6.? REs-Clay RE Brown| |53 N 3= iy w
offe mAC W (1 (3 Faf Black Red [ loq — = I
— swiTcH R-f-Red ellow| |3 Egey & -
White: C OO g P a 1l
Lo+ Green| | P SN w
o M=Orange; Gray [ Iy ST pac  +d8q ‘>—’l
SW" COM  H= —1[White] t.GND os po = 5L = wE
Ele mAC Blue | f.CONT g o .,ﬁ = c\A\§r£> éé
Al Al \ i ~ =
Trolley CTP . VCT § é - [
Motor 77 CABLE g z 20
™ [P 1.0SQx8C g FrEEE
5 SERER
S5 NGNS
w T T
. Red 1] [AC1 - . - %333%%’5 SiESLE
<
l < : D _
TRANSFORMER - 2 ElSz8y ge
| Al g g A; * E ;
POWER A R2 1oy B = A grﬁL
SUPPLY TIOVE= 1 S
3 | T o U T U T > H oo
1234 56RRR3 123456 RRR3 = g N q o 3
mccA-\-\ INVERTER o INVERTER o 2 o 35 thi h o + 393 s
= RSTUYVWEEPE RSTUVWEEPE F il il B
Red | 1101 - BK L1101 o J ‘ ‘ BEEE EE | g 4 N ;Nzé)
White | [1201 BK2 [ 1201 3 93 5 3 e 3 3 3 4 8
Black | [L301 ZIBKa [ 1301 Z S =5 e 4, ¢ & =199 w
Green 3 [Green 3 1 w=90 5 §o 5> 5 5 N L ——
N N e 88¢ g E 5 *
SO o 9 PE & fi
PoO% ; w
53 pe  -Mdq
PE PE PE PE PE b EZND =28 g2 I o e
1101 ov R e . po = 72 ) 3’%
> =z T w
tggl g ogER %1% ~ £ & i‘\ g
4 5 16 g I EH o g+
& £
123 123 548 3 EEEE o
n " g9 2 S 99 SISk
M M 4§ O CEREE 289
= ELECTROMAGNETIG S @ gpdedy [UELE 2
TROLLEY=e vl HOIST ¢ b I -
MOTOR MOTOR @ ElE e 30
- Zlox oo o<
O] L8N A
= EBE EE
= E g2 [
g S
& - g3
= 998 —*
FEEE
we —i*
3
36
SF
o
g
3 s
a8 _
e ~ 9
Lt = w
it
2 NI
o & >
8
=
[e) o
<3

100 INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE 101



Electric Chain Hoist

[l Electric Wiring Diagram of Hook Suspension Series [ Electric Wiring Diagram of Motorized Trolley
DSA-10W DSM-10W

CONSUWER PENDANT PUSHBUTTON] DN EM | _HOISTCONTROLBOXB
up STOP
5 |t
B
5 | c
S
2 3
HOIST CONTROL BOX A 2
HOIST CABLE wr T J Z
0.755Qu50(Yellow] I D) Feet g g
T So5@ g =
11710 BB W IS ol o o e
VCT CABLE = 1 T s Eu
VCT CABLE 4.0SQx4C(Black, Green) =) ot | 1 S
A o %S —Euey = R ") a4
6.0SQx4C(Black, Green) +153Qx8C(Red) 5 e «ng § <E[< 4 > EU'H_"g §§§ @
= 3 S N 91 o 0= o3 o
3 i3 s o oS s Tl
= wEE 5 § 5 B ) BT 2=
o] 3o g
L] = o al
S S3% g4 i kb o
DWO1 Red 3| DWO01 ks ] T i
o dd E=f=| 4999
- [ upor Red2| UPO1 | . o L( 13 EEE gags )
LOWEF&? 6? % LOWER A =
LIMIT ) LIMIT z - o m
swirchlt 2 Gl 2 lswiTcH ~ ol w V] ezl us i
UP1q DW1 ¢ ° B2 bl d3z088 §%2 2: "
2 TOAD & oo CECEEEEE . —= 3 o
M102/ M101 /\ LIMITER E - gqgq GE&% Eggé Z =
31 (31 Black) b.¢ < CI Ga 1= g | < w
Brown| [.p 3 & g g
UP2Q DW2 Red [ |o © x 3
ellow XV % - Egtg gm
A1 A1 Green] Ly = 3523 2z
ray [ ol v o o
A2 A2 White IG%\ID N P 5
» Blue | |-CoNT T o ~ [
EEER o sa o239 Fgg S gg3
HOISTA _ [P T ver HOISTB _ [TP = wls ERERE o o e ™ B 8899 339 £, FH L
Motor CABLE Motor S E22 - o S5 PR o T oo T < 2 e
(1P 1.0SQx8C TP E Qo2 > |£ & § E N — ©)28
Red 4 @ 5@8 8 o= 8 ooy e o T =
TP1 Red 5 & 225 "f’—”’¥c—§f S0 }74._?_ = w
_ P Red 1], P 5 SIS FEEB5 £ § <la 3 = "
POWER T 7 - </ o=SE = -1 w
SUPPLY K2 L g © %8_1(% g§ ke T
39 9 GND TRANSFORMER - = 2
1101 28 P PE| e
MeCA-\-\ 1301 =31
PE ‘ ( 99 3 SREE
BKA|| 1101 [ e 1101 BK1 |, 1101 B & %éé%)
BK2 || 1201 1201 BK2 1201 = - 55 w
BK3 || 1301 PSS 1301 BK3 | 2 1301 = r i i
Green s T {-UPPER Green|3 i I upPER 588 o o
\_/ N &fe LOWER \_/ LILY 313 llower 533 By —
13 8 _[10 J6]shinen 13 (8|10 6 gwiicn = &7 g9 g 444 REEE
PE PE EERERE PE PE 2 g £3 53 N ol 399 g 25 <,
A g 2 g C & P T =g m’fj f: = EE
: < |9 g8 O = =5
'OpEt\’ar';: M 14345 14345 % = ‘z’m‘z’ gﬁggzggp&& o~ RN gg
M201\-\-\ m202 \ -\ -\ S = g 8 8 0 g o
1kl ikl CEA N ol g g 3 Txse N i
w1011\ w02 \-\ i e o 3 2 —F
2 14 |6 2 14 |6 U101 F & &
wio1 cvot, R 5 o R
e ] I | pOl | I Bl |
02 w3 % 5~ S N
285 -
123 1213 P 252 22
°% o
- W 83g 635, 2
3~ 3~ e Hd I @2 S i
ELECTROMAGNETIC g% EE g33 o 309
= HOIST BRAKE —  HOISTB LECTROMAGNETIC g Ek| Q = Q 99 L2 353 - @,
P MOTOR PEMOTOR ~ BRAKE 2 = 72 S &S
TERMINAL BLOCK ~ N T~ 1
= s =
w
Lo s : ™
3 2
[ =
5
Q
o
|
=
O
O]
]
j w
& EEE
2 339
r( ERELD)
GRS w
we i
gg 11
o &—
. 5% g
) w
c & -
] 2 ik
< =a
£3

102 INSTRUCTION MANUAL INSTALLATION / OPERATION / MAINTENANCE SERVICE 103



B Electric Wiring Diagram of Motorized Trolley

B Electric Wiring Diagram of Hook Suspension Series

EDSM-10W

EDSA-10W

105

INSTALLATION / OPERATION / MAINTENANCE SERVICE

HOLOW J041 @€ YOLOW 0L @€ YOLOW LSIOH @€ YOLOW LS|OH @€
NES “3d [T E [T “3d [T E
SISSYHO SISSYHO SISSYHO SISSYHO
i Erl el
OvXDS0 = = =3 =
378v0 LOA ks 8 SITH | |
dane | - CaRIL! & ZH i |
¥EMod Lt TR T % et : 0
W boo 4466 8846 boo 666 644 boo 666 644 \Am 0SS0 ITEVI IO boo 646 &84
RES MAN LSy BEE MAN LSH BEE MAN LSH mEE MAN LSH
s T O xzwqx NOD S s ”dﬁx NOD S
HALYIANI HILYIANI YALYAANI B M= HILYIANI ISR TR
BBD & v BRR & _rocoen - BB & rocon oo S i
6038 00000 6030 09000 = 690 00000 —w mm ﬁw — 710 x.n_zm o
mwwwwv 3 D 3 3o 3
ﬂ:‘ 44 A PP NSNETI ] d3LINN
2] 2] U
ER ER B S M T | oo avo1
2 A AP LA g -
ZZD-DNOZTO ZZDCDNOZTO 08XDSSL'0
REg0R 8 AegoR 8 um_o/ﬁ_w_m_ INI I HOLIMS WYO TEvo Lo
J0VAALNI J0VAYALNI Blz=zn mbah
A . = . A -
BoIZoM moxo BoI=TM moDO Rk =3 PR e E
AR AT A RRARA AR P uuw i 5 PRIRER 2.5 | | —HOLIMS WvD
W W 0 L 1STg LT
mem 2rRe < GRS b
A\
1} 55 al
Ts39 Mm. TS39 s TSy nliming 5
[ WTEML TV &QEM: oV i o "
IS ar E-fposr e ol 7 od.wri 3
dl dl s
W [} g 4 n
M ST € 1odn
ol Elo o
Sg T Toma o
e [ S [Wa
e
@ a o T 3
BER DJ BER INER] I [ANE]
_ o £ Elo (g
B Sg LT TOIM 2 ERIRLEL °
SO o ST B {16 [T SWT Emm_lm\s
V X08 T04INOD AFT104L g X08 104INOD ASTIOHL 'V X08 T041NOD LSIOH >/ NOLINgHsnd §X08 TOYLNOI LSIOH
( ¥
HOLOW HOLOW
d 4 v Id v Ivyd
=1 OILINOYNOYLOT I =1 OILINOYWOYLOTT3
~¢ _H_I_ ~¢
W W
IN— IN—
T} gomo CE} poro
TOET
o m o m T0C T
aNo ] 0ADLOLNIOLM ad EER aND . oAdloLnloL TO1T - -
7 vl 9t ¢ = = 7> vl 9t ¢ = =
N N
Id el sPer 7 Id el sPer 7
T ¢ Pilia) T ¢ US3IE)
) TOET [V TOET| [0
! AR 1 © TOCT| [SWUAR
[ TOLT [T oE [ TOLT[ [ PoY
dBEMAN LS Y dIBEMANLS Y 3L
B ETREN] CT yALAANI - oo_\,_ﬁ
ey 99rezl eldy 997zl o
1 f 1 == A0LL Alddns
AOVT IRELE! AOVT ST | YaIMOd
Y ey |
LY LY 3d_
Qi L — HIWHOASNVYL
L H U,
TOV [T Pey TOV
08X0S0'} 08X0S0'}
3780 3780
on by 107 H—/ ov
NOO==mrg OVt LNOD-1amrg OV
ozo_ ST FH  WOD :z% NOD n_zo_ SIUM =H OO czmm._m_ NOD
Ly | REID sbueiof- s L) sbueiol
M= fueeity 5 cha ) o) DLIMS 7 Hcn] 9 LY OLIMS
L2397 Y pag | L3 o pag |
—+0 pay I pegd g b _._,_“,_n_u._ —+0 Psy yoerg T g _._,_“_n_v._
g v E N ) Wa d={—fumorg Kl W ® W )
35 T ELRL) w B 35 T ELED) 13m0
HILNM | N 43ddn g d3ddn
avol avyol
s HOT HO1 sa HOT HO
A - A -
- IS99 e LS - 1539 B Y
o m_._. S SWsbueigf SN 491z S S—sbueigSN  4071~Femg
1O TOMT Sy pog oY Td a9 TOMT Sy pog oY Td
@ LSIOH ST e £Sd 80w —— ST e S ¥ oy
dl JOVAHALINI JOVAHLINI
d 9%
ol Sd [€Psy £l
dI [6Peg al
10J0[\
v
1SIOH
zl al 4L
& 210 [ZP9Y TH
70 9Py d
A
& TOMT_[7 73y
< SW_[SPod
IS99 \¢pog
¥ % 6 Ok~ L8
(Pox)0L 1XDSS | +(UBBID “4oRIg)OVXDSO Y 0dh (MO AJDIXDSSL 0 (use19 Hoe|g)opXDS0'9
318v0 L1OA (e fe e [v]s u‘HmS LSI0H 319v0 LOA
[ ¥ XO8I04INOD ISIOH
2 mfm LGl
RS
9| vLp
doLs dn NMOQ
[ X08 109INOJ 1SIOH AE [NOLING HSNd INVAN3d [ YINNSNOD

104 | INSTRUCTION MANUAL










——

GENERAL CONDITIONS OF WARRANTY

WARRANTIES : The seller warrants to the original using Buyer thereof the goods sold under this agreement free from
defects in workmanship and materials for a period of one year from the date of shipment to the original using Buyer.
No other express warranties are given and no affirmation of Seller or Seller’s agents, by word or action, shall constitute
a warranty. No warranty is made for components and accessories made by others when such items are warranted by
their respective manufacturers.

Installation or operation of the equipment in any manner other than as recommended by Seller, shall void the warranty.

Any variations in details between the goods furnished herein and those covered in Buyer’s specifications are due to
standards of manufacture not to be construed as exceptions to the specifications.

DISCLAMER OF IMPLIED WARRANTIES :

(a) SELLER MAKES NO WARRANTY OF MERCHANTABLITY IN RESPECT TO THE GOODS SOLD UNDER THIS
AGREEMENT.

(b) This sale is made WITHOUT ANY WARRANTY BY SELLER THAT THE GOODS ARE SUITABLE FOR ANY
PARTICULAR PURPOSE.

(c) Buyer hereby waives all other warranties, guarantees, obligations, liabilities, rights and remedies arising by
law or otherwise including any obligation or liability of the Seller arising from tort, and Buyer shall indemnify
Seller from any liability, loss damage, or claim arising from Buyer’s tortuous use of t he goods sold hereby.

REMEDIES :

(a) Under no conditions shall any goods be returned to Seller without its prior written consent.

(b) The Buyer’s sole and exclusive remedy for breach of any warranty is limited to Seller furnishing, at its expense,
duplicate or repaired parts F.O.B Seller’s plant with installation at Buyer’s expense if discovery of a claimed defects
occurs during the allowable warranty period, and if Seller’s inspection determines a defect exists.

(c) The quantity of material shown by invoice shall in all cases govern settlement for shortages, unless notice of
shortage, appropriately documented, is given to the carrier and the Seller upon delivery by the Carrier.

(d) Claims for errors, deficiencies or imperfections shall be deemed waived by the Buyer unless Seller is notified
in writing of the basis of such claims within 10days after discovery of claimed defect and such discovery occurs
within the warranted period.

(e) Neither Buyer nor User shall be entitled under this Agreement to recover from Seller any incidental or
consequential damages of any nature including but not limited to the cost of any labor expended by others in
connection with the goods sold hereby by reason of any alleged nonconformity or breach of warranty on the part
of the Seller, nor costs of material or account thereof, nor any lost profits whether determinable or speculative.

)A | DAESAN INOTEC INC
1 32 32, Nonggongdangigil, Jungahn myun, Gongju Si
DAESAN Chungcheongnamdo, South Kora

www.daesaninotec.com swkang@daesanhoist.com | ygnam@daesanhoist.com | msjeong@daesanhoist.com

o



